ILLUSTRATED PARTS LIST

973P -120'/ 132°
3P BOOM SPRAYER
PARTS MANUAL

820073 973P - 120"/ 132' 3P Boom Sprayer 2025-07-01



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

fasT

®

820073 973P - 120"/ 132' 3P Boom Sprayer 2025-07-01



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Limited Warranty

Fast Ag Solutions warrants to the buyer that the new machinery is free from defects in material
and workmanship.

This warranty is only effective as to any new machinery which has not been altered, changed,
repaired or treated since its delivery to the buyer, other than by Fast Ag Solutions or its authorized
dealers or employees, and does not apply to accessories, attachments, tools or parts, sold or
operated with the new machinery, if they have not been manufactured by Fast Ag Solutions.

Fast Ag Solutions shall only be liable for defects in the materials or workmanship attributable to
faulty material or bad workmanship that can be proved by the buyer, and specifically excludes
liability for repairs arising as a result of normal wear and tear of the new machinery or in any other
manner whatsoever, and without limiting the generality of the foregoing, excludes application or
installation of parts not completed in accordance with this operator’s manual, specifications, or
printed instructions.

Written notice shall be given by registered mail, to the Manufacturer within seven (7) days after
the defect shall have become apparent or the repairs shall have become necessary, addressed
as follows:

Fast Ag Solutions
4130 Commerce Boulevard
Windom, MN 56101
This warranty shall expire one (1) year after the date of delivery of the new machinery.

If these conditions are fulfilled, Fast Ag Solutions shall at its own cost and at its own option either
repair or replace any defective parts provided that the buyer shall be responsible for all expenses
incurred as a result of repairs, labor, parts, transportation or any other work, unless Fast Ag
Solutions has authorized such expenses in advance.

The warranty shall not extend to any repairs, changes, alterations, or replacements made to the
new equipment other than by Fast Ag Solutions or its authorized dealers or employees.

This warranty extends only to the original owner of the new equipment.
Rubber parts (including tires, hoses, grommets) are not warrantied.

This warranty is limited to the terms stated herein and is in lieu of any other warranties whether
express or implied, and without limiting the generality of the foregoing, excluded all warranties,
express or implied or conditions whether statutory or otherwise as to quality and fitness for any
purpose of the new equipment. The Manufacturer disclaims all liability for incidental or
consequential damages.

This 3P Boom Sprayer is subject to design changes and Fast Ag Solutions shall not be required
to retrofit or exchange items on previously sold units except at its own option.

Warranty void if not registered.

3P Boom Sprayer 973P Page 3



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

FAST
3P BOOM SPRAYER

Warranty Registration

This form must be filled out by the dealer and signed by both the dealer and the customer at the time of delivery.

Customer Name

Address
City | state | | zip |
Phone

Dealer Name

Address
City ‘State ‘ ’Zip ‘

Sprayer Model

Serial Number

Delivery Date

Warranty Inspection Report

DEALER INSPECTION REPORT SAFETY

__ Al Fasteners Tight __ Safety Chain Installed

__ Wheel Bolts Torqued __ All Guards Installed
____Hydraulic Hoses and Fittings Free and Tight _____All Safety Signs Installed
____Fertilizer Hoses and Fittings Free and Tight ____ Reflectors, SMV, and Lights Clean
____Wheel Drive Turns Freely _____Review Operating and

____ Lubricate Machine ___ Safety Instructions

____ Check Tire Pressure

__ Frame and Wings Level
__Monitors and Controllers Function
__Wiring Harness Connected

| have thoroughly instructed the buyer on the above-described equipment which review included the Operator’s Manual
content, equipment care, adjustments, safe operation, and applicable warranty policy.

Date
Dealer’s Rep. Signature

The above equipment and Operator’s Manual have been received by me, and | have been thoroughly instructed as to
care, adjustments, safe operation, and applicable warranty policy.

Date
Owner’s Signature

White - FAST
Yellow - Dealer
Pink — Customer

3P Boom Sprayer 973P Page 4



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

FAST 973P Series Sprayer

SPRAYER SERIAL NUMBER
DATE PURCHASED / /
BOOM WIDTH (CIRCLE ONE) 120 FT. 132 FT.

NOZZLE SPACING (CIRCLE ONE) 15 IN. 20 IN. 22 IN.

PUMP MANUFACTURER:

(CIRCLE ONE)
ACE 205F-304 WET SEAL ACE 205F-304 PWM WET SEAL
ACE 255F-304 WET SEAL ACE 255F-304 PWM WET SEAL
ACE FMC-750-HYD OASIS ACE FMC-750 OASIS PWM
HYPRO 9306C-HM1C-3U HYPRO 9306S-HM1C-3U

3P Boom Sprayer 973P Page 5



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

General Information

All rights, especially copying and distribution rights are reserved. No part of this publication may
be reproduced in any form or by any means, electronic or mechanical, including photocopying,
without express written permission from Fast Ag Solutions.

Parts information in this manual represents components installed when product was
manufactured based upon the best available information. Modifications made subsequent to initial
delivery are not included. Always verify the parts and color required when ordering parts.

If you have any questions, please contact your Fast Ag Solutions Parts and Service Department.
Explanation of Parts Lists

The parts list is organized as follows:
Table of Contents

FRAME & WINGS

TANK & PUMP

PRODUCT PLUMBING

PRODUCT ELECTRICAL COMP.S

BOOM CONTROL - NORAC

BOOM CONTROL - RAVEN

ISO AUTOBOOM

FOLD BOX ELECTRICAL

HYDRAULICS

LIGHTS

The parts lists are broken down into sub-assemblies and listed in four (4) columns:
o ITEM - These numbers are found on the illustration associated with the parts list.
o NS - This item is NOT SHOWN, included for reference.
e QTY. - This is the quantity of parts needed in an assembly.
o AR - The quantity of this item is applied AS REQUIRED for the location.
e PART NO. - These are the part numbers associated with the ITEM.
o DESCRIPTION - This is the description of the part.

3P Boom Sprayer 973P Page 6



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Table of Contents

Section Page
WAIrGNtY REGISTIOTION ....cco.eeeeeiiiieeeee ettt ettt ettt e ettt e s ettt e st e e s st e s e sate s e ssaneessnneeeaas 4
WaArranty INSPECTION REPOIT .........ueeeeeeeeeeeeeeeeeeeeeseseeesesesesesesessssss s s sssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssesssnseses 4
LT 0TI 0o | L) o4 4 1o L Lo s SRS 6

TabIe Of CONEENES ....cuueiiiiiiiiiiiiiieeiiiiiiisiereetsiesssssssses s sssssssssssessssssssssssssesssssssssssnssssssssssssssnssesssssssssssssnessssssssssnnnnnns 7
FRAIME & WINGS ....couuuereiiiiiiiiiinnnenniiiiissssssssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssns 12
WWIDNIG REST ettt ettt et et et e et et e s st e s et s s s s s s s s s s s s e s s s s s s s s s s s s s s s s s ssasssasasasasasasasasssssssssssssasasssssssssssssesssssssssesssesesess 12
Parts LiSt: WINEG REST .. ueiiiiiiiiieieitieeete ettt st e e e e e s er e e e snae e e e smre e e s nn e e e snaeeeesnranesanns 13
WiNG RESt, JONN DEEIE BRX .......eeieeieeeeeeet ettt ettt s e ettt e s it e st e st esateesaneesateesaseesaaeenaneens 14
Parts List 36250: Wing Rest, JONN DEEIE BRX......ciiiuiiiiiiiiiiieiee sttt sttt sttt sttt et e st sabeesaneesaneesanee e 15
WWING RESE COSE ...ttt ettt ettt e ettt e s ettt e st e e et e s aisne e e sanstesesstneesssneeesnneeeaas 16
Parts List 23785: WiING RESE CaSE ..cveieieieiieeee e 16
= o Yl 1Y T A oo Te 1 =T B N ]ORN 18
Parts List 20135TC: Interior Pivot, Parallel LINKS .........cooiiuiiiiiiiiiiiiec ettt 19
SO YOW CONEE ...ttt ettt ettt e e e ettt e e e ettt e e e e e ettt e e e e e s asssteeeeeesaassnneeeeeesanannnes 22
Parts LiSt: ISO YAW CBNTEL ....eeeeiiieie ittt ettt e ettt e e e e e st e et e e e s e et e e e s e s nnbeeeeeeeeesannbeeeeeeesesannnnnaneeas 23
Vol o T =11 - PSR 26
L T E N I Sl o] = VY =T o =T PSRRI 27

1Y o T oI 1 T ISP PP UPPPTRN 30
e R I Y =TT AV o T~ PP PPPPRPPP 31
FLD WING ettt ettt et e et et e e ettt e e sttt e et e e e sttt e e ettt e e aste e e ettt e e eatte e e s tbeeeeaneeeaas 34
Y I I Sl o 1T o BT T o ¥ = S PURR 34
BIEAKAWAY WING ...ovveeeeeeeeee ettt ettt e e e e ettt e e e e ettt e e e e e e st aaaeaaeeesastsseeaaaeessssssssesaaasssssssssnnasassensnsses 36
Parts List: BreaKaWay WINE ......ueeeii ittt e e sttt e e e e e e st e e e e e e sesaaetaeeeeaesesanbaaeeeeeeesanstssanaeeeesanssstanneas 37
TANK & PUIMP.......cueertiiiiiiiisisneeeeiiiissssssssseessssssssssssssssssssssssssssssssssssssssnsssssssssssssssnnsessssssssssssnsessssssssssssnssesssssssssnns 38
N Cle 1 oo [ 1= g [ 1 SR 38
50 GAL RINSE TANK ...ttt ettt ettt et s e e s et e s ate e s ate e s ate e s ateesate e s ataesaseesataenaseesataesasessasaenaseess 40
Parts List 99RT50973PT: 50 Gal. RINSE TANK c...eevuiiiiiiiiiieiieeete sttt sttt ettt e sttt e saneesabeesaneenas 41
PUMD ACE 205-304 ..ottt ettt ettt ettt et s et e e st e st e st e st e st e s st e s bt e s asae s bt e saseasabeesnsteenssesnseeenss 42
Parts List 550025/550054: PUMP ACE 205-304 .......oveeiuieireeereeiireeeireesireeereesereeeseesiveeesseesreesssessreesssessseesseesns 42
Parts List: PUMP ACE 205-304 ... oottt e e e e e e 44
PUMP ACE 205-304 PWIM ...ttt sttt sssssssssssssssssnsasssssnsssssnsnsnnn 46
Parts List 550035: PUmMpP ACE 205-304 PWIM ..., 46
PUMP ACE 255F-304 & 255F-304 PWIM.........oueeeeieeeeeeeeeeeee e eeeetttetaa e e ettt e e e e et aataasaaaeesastsssasaaeessssssssanasaasessnsses 48
Parts List 550055/550056: Pump ACE 255F-304 & 255F-304 PWM ....cc.eeiiieiierieiieneenieenie e eeeseeeseeeneesnsesaesneas 48
PUMD ACE 750 ..ottt ettt ettt ettt e e st e et e sttt st e st e et e s st e e st e st e e see e bt e ansesenbaeensteebseenseaeass 50

3P Boom Sprayer 973P Page 7



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Parts List 550018/550050: PUMP ACE 750....c..cceiteuieieieiertentesueeteeneentetessessessessesneessensessessessessessesseensensensessesses 50
PUMPD ACE 750 PWIM ...ttt ettt e ettt e e e e ettt e e e e e sttt e e e e e e saasssb b e e e e eesaaasstbeeaaeeeeannsnes 52
Parts List 550044: PUMP ACE 750 PWIM ....oiiiiiiiiiiiiie ettt st e e s srae e s 52
PUMP HYPIO G306ttt bsssbsbssssssssssssasssssasssasnsssnns 54
Parts List 550045/550046: PUMP HYPIO 9306 .....cccvveeieeiieeeieeiieeereesreesreesreessessreesasessseesssessseessseessesssessns 54
PRODUCT PLUMBING......ciiiiiiiiiiiiiiiisisssssessiesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsnns 57
Boom PIUMBING ClEANOUL OPTIONS .......ccccueeieeeeeeeeetieeeeee e e ettt e e ettt e e ettt e e s teaesatsaaaeaataeaesnsaaessssesaesssesanssseassssesanas 57
Parts List: Boom Plumbing Cleanout OPtiONS ......ciiiiiiiriiiiee ettt ettt et e e e e e s ate e s saaee e s nabaeeenans 57
Capstan Boom Recirculation Option for FASt TrACK TANKS .........ccccuveeeesiiieeeiiieeesiieeeesiiesesieaessiieeesssiiesessseessssenaens 58
Parts List 36270: Capstan Boom Recirculation Option for Fast Track Tanks.........ccccooeeeiiiniiiniiiniieniecieeeieee 59
Boom ShUtoff, GAUQGE PIUMBING ..........cooueieeieieeeeeeee ettt ettt ettt et st e et e st e e st e sbeeeaee et 60
Parts List: Boom Shutoff, Gauge Plumbing (¥FOR 3 BALL VALVES) ....c.corteiiriierieiie ettt st 61
(0oL XX Y=111] o | SSN 62
Parts List 90SACROSS/TRUSS: Cross ASSEMDIY......cccviiiiiiiiieeieeiieeeireecteeeteesteeebeesreesbeesbeesareesabeesaseesabeesaseesas 62
Wet Boom QUICKk TEEJEL NOZZIE BOGY ...........oeeeeeeeieeeieeeseeeeeee ettt e ettt e e ettt e e e e taaaeetsa s e eaataaeesssaaeassesesssssaasassnaens 63
Parts List: Wet Boom Quick TeeJet NOZZIE BOAY ...cccvveiiiiiieeeciiiie ettt ettt tee e stve e e e sta e e e e aaae e saveeeesstaeaeenns 63
WETE BOOM & BIACKELS ...ttt e e e ettt a e e e e e et a e e e e e et aaaeeeaesassseaaaeesaassssassaaeeesssssasasasenaaas 64
Parts List: Wet BOOM & BraCKeTS.......cccuuiiiiiii ittt ettt e e e e e et e e e e e e e e e s eabaaeeeeeee s nassaeseeeesennnnraenens 64
MOtorized CONLIOI VAIVE (MCVL-1/27) ..oueeeeeeeeeseeeeeeeeeeeeeeeete ettt ete et e et e teesaaessesseaseesaesseeassssseaseesasssassseaseen 66
RAVEN FIOW MELEI (631801) ......eeeuveeeeeeeieeeeee et eteetttaettte et tta et ata et e et a et aeasta e ttaeassa e ssaeasaseasssassssassseassssassssnseaess 67
RAVEN FIOW MELEI QNG IMCV ...ttt e ettt e et e e ettt e e ettt e s ste e e sttt e e s aasteasaasteassasseaasnnsseasastnasssnseaaans 68
Parts List: Raven FIOW Meter and IMICV ......ooi ittt e e sttt e e e e e e e st e e e e s e e snsbsaaeaeeaesennnnsanneas 68
BANJO 27 FUIT POIT FIOW IMELEI ..ot e ettt e ettt e e ettt e e et e e e e aaa e e s tteaaeaatsaaesassaaeetsasaaastssseessaaessasanaans 69
Parts List: Banjo 2” FUIl POIt FIOW IMELET .....cceciiiie ettt ettt e et e e e tte e e ette e e e sataeeeestaeesabaaeeessaeaennns 69
Electric Shut-Off Flow Back Ball Valve (2014 & Prior) Red INICATOr ..............ccccccueeeeeeiieeecieeeeciieeeecieeeesiveaeesienan, 70
Parts List: Electric Shut-Off Flow Back Ball Valve (2014 & Prior) Red INdicator..........ccccvveeeevveeeeiveeciereee e 71
PRODUCT ELECTRICAL COMP.S.....ciiiiiiiiiiiiiiiiiiiiiiiiisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnns 73
XYV (=3 o [ XY [ Lol -] R 73
Parts List: PreSSUIE TraNSOUCET ......ccoecirieeeieeeeeciireeeeeeeeesetareeeeeeesestareeeeeeesessstaeeeaeesesantsaseeeeeesaasssseseaeesensnrrenes 73
Harness 3-Ball Valve CONrol - 631930 .........cccuueeeeeieeeeeiieeeeieeeesteeeestta e s ete e e sttt e e e stteasssteasasssesassasseassassenssssenaens 74
Lo L= 4 I O 7 N 75
Parts List: Raven CR7, Non-Deere ISO CONTIOIIEr ......ccoiieiiiiiiiiiieeeeee e 75
Parts List: RAVEN CR7, NON-ISO TraCtOr ... iiieiiiiiiiieeeeeeiiiiieee e e eeeetiee e e e eeeetta e e e eeeeeasaanaeeeesessstnnnaeessssssssnneseseesessen 75
Parts List: RAVEN CR7, DEEIE ISO TraCtOr ... .cieiieeiuiiieeeeeietiiiieee e e eeeettieeeeeeeeetta e eeeeeseestanaeeeesessstsnaeeesssssssnneeeseesessen 75
o LT IO Y0 60 £ 1Y L2 76
Parts List: RAVEN SCSA50 CONSOIE....cccuiiiiieiieeeiiieeeettee e sttee e ettt e e e e tte e e sttt e e ssstaeesesseaeessseeeesssaeesasseeesanseeaesnssnenanns 77
CoNtrol HArneSs 115-0171-085......c...ooeeeeeeeeeeeee et eett ettt e e ettt e e et e e e s ste e e sttt e e e sasteasanteassasseaassssssasaasseassssseeanas 78
Control Harness 115-0171-086 (6°) 0r 115-0171-129 (127) ccuneeeeeeeeeeeeeeeereeeeeeeeeeeeceeeeeeeeeestsveeseeesessssseeeseseessiannes 79
Harness Extension 115-0159-856 (12°) OF 115-0159-857 (247) w.uuueeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeetvveeeeeesesissseeeseseessinnes 80

3P Boom Sprayer 973P Page 8



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Cable 10-BOOM 115-0171-314 (24”) oottt ettt ettt ettt e ettt ettt e et e et a et a e e sta e ttaaasta s stssstasassaesssaeasseanssaess 81
Cable Adapter 6-t0 10-BOOM = 63LE89......cccccuuueeeeiieeeeeiiieeeiieeessiee e sttt e s stteeessttee e s sttt e ssstaessssseassssssessassteesssseneens 82
LT Tol = oLV (o) 1 1o o Lo | USSR 83
Parts List: FENCE ROW (OPHIONAI) . .uiiiiiiii ettt e et e e e e e e et e e e stb e e e e s taeeeestaeesnsaeeesssseenanes 83
Single Fence Line, DiSPIAY CONTION ...........ooocueeeeeie et e eeeee e tte e ee e ettt e e e sttt e e ettt e e et easaataaaessssaaeasseaaessseaansssees 84
Parts List 27360: Single Fence Line, Display CONTIOl .......c..viiiiiiiiieiee sttt e e e re e e aee e e e sva e e e saeaeeeenes 84
Single Fence Row, TOGQIe SWItCh CONEIOL...........cocueeecieeeieeiii ettt ettt ettt sttt sae e sate e sateesiteesseenases 85
Parts List 27362: Single Fence Row, Toggle Switch CoNtrol...........coouiiiiiiiiiiiiiiiiiceeee e 85
Dual Fence Line, DiSPIAy CONIOL .........ccoeuuuieeeeeeeesiiieeeeitt e eetee e stee ettt e s et e e sttt e e s stte e s sastaessssseassssssessasteassasseeeans 86
Parts List 27361: Dual Fence Line, Display CONLIOl ........ooiiiiiiiiiiiiiiierieeee ettt s 86
Dual Fence Row, TOG@le SWItCh CONTION..............oeeeueeeeeiii ettt eete et s sttt e e e ettt e e stea e s ststeesstteaesssseaesansenaens 87
Parts List 27363: Dual Fence Row, Toggle SWitch CONLIOl ........cooueiiiiiiiiiiieeieeee e 87
BOOM CONTROL - NORAC ....ccuuuuerreiiiiiiiissnneesississsssssssssssssssssssssssssssssssssssssssssssssssssssesssssssssssnssssssssssssssnsassssssssssnns 88
NORAC Auto Height BOOM CONEIOI UCAH ...cccueeeeeeiieeeeeeeeeeee e etteeaeett e e et a e st tttaaeetaa e essaaaessasaaassstseseessssasssassnaans 88
Parts List 631902: NORAC Auto Height BOOM CONLIOl UCAH ......cocuiiiiiiiieeeciiee ettt ettt e e save e e e etaea e 89
NORAC Auto Height BOOM CONIOI HAINESS .......ccc.uveeeeeieieeeiieeeesieeeeetteeetaaesttteaaestsaaesessaaeesissaassstsssesssssssssssnaans 90
NORAC Auto Height Boom Control Extension Harness - NO. 4465103 .........cccccoouieveeesieieneeeieeeeeesieeesiee e enieeens 91
NORAC Auto Height BoOm CONLIOl SENSOr CADIES ........cccueeeieieiieiiieiieeee ettt ettt 92
Item C02: 44668 — SENSOr BranCh Cabl ......ccooiuiiiieeee ettt e e e e e e s trra e e e e e e e e nnrreeens 92
Item C02B: 44664 — Cable UCA CAN NOAE DUAN.....ceiiiiieiiiiieee ettt e e e e e s earra e e e e e e e annraeee s 92
Item CO03: 44656 — Valve Cable (Variable RATE) .....cccccueriicuieeeeiiiee ettt e e et e e e e s aae e e e snraeeeenns 93
Item C13: 44658-19 — Main INtErface Cable ......ccoeiiiiiiiiiiieniee sttt sbe e s be e saae e sareesabeesas 94
Item C12: 44658-20 — Wing INTerface Cable .......oocicuiiii ettt ettt e e e e stte e e sabe e e e eataeaeenes 95
INORAC SENSON BIACKELS ...ttt ettt ettt et e et e e sttt e e et e e e sasta e e satteaeenstsesenasbaessnaseneans 96
Parts List 99NOR120132PRTB: NORAC SeNnsOr Brackets .......cccveiiiiiiiiiiiiieieiiiee ettt ettt 96
SEVEIE TEITAIN Kit UCA/UCS ....oeeeeeeeeeeeteetteeeeee et ee ettt ettt ete et e et e sa e teeteeatseaseeseeaseeassesaeasaessesssesssesaessaeasenaes 97
Parts List 99NOSTK: Severe Terrain Kit UCA/UCS .......uevivceeeeeeieeeeeeeee e seeteeeseteeesesreeeseaeesesraeessssseessessesssssasesanns 97
UCS NORAC Kit LAYOUL ...ttt eeee ettt e e ettt a e e tatta e s tuataaesasteaesaste e e sasstaasaatseaessseaesasseaasaasseassassnsssanssaesnassenansnns 98
Parts List: UC5 NORAC Kit Layout, NETWOrk Cable ........cccuueeiiiiieiei sttt e e s e e srae e e 99
Parts List: UC5 NORAC Kit Layout, Valve Cable ......ccc.ueiiiiiieiciiee sttt et e e e s s e e e snrae e e 99
Item C20: 43240-01B — Cable UCS5 INterface Tilt DT.....ccvcvcueerieiiieerieesieesie e sieeste e siteesiee e saeeseee e saessaeeesaneenaee s 100
Item C21: 43240-07B Interface Main DT (With AUX 1 & 2) ..cccuiieieiiiiee ettt eetee e et e e e ite e e e eaae e e saree s 101
BOOM CONTROL - RAVEN ....cuuiiiiiuiiiiieniiiiineiiiieniiiiessieiiensiiiessssiensstissssotisssesssnssssssnssssssssssssssssssssnssssssnssssssnssssss 102
POWEIrGlide WIiriNG SCRGMIGLIC ...........vveeeeeeeeeeeeeee ettt e ettt e e e e e ettt e e e e e e ettt e e e eeaeststsasaaaesesssssanaaaaeaains 102
POWEIGHide HYArQUIIC BIOCK..........ooo.eeeeeeeeeeeeee ettt ettt e e ettt e e et e e ettt e e e ettt e e e anstaesaasaaaeasseaenssseaansaneees 103
POWEIGIIAE WHREEIS ...ttt ettt s ke st s e st e st e st e sattasabe e s ateasaseesabeesasessbaenasees 104
POWEIGIIAE SONIT AXIE ..ottt ettt ettt st s e st e st e s be e sateasabeesabeesaseesbeesasees 105
PowerGlide, PowerGlide Plus, or UltraGlide TOUCA DOWN BIACKET ..........uuuueueueeereeeeieieiisesasssnssssssssssssssssssssssssnnnnns 106
Parts List 34922: PowerGlide, PowerGlide Plus, or UltraGlide Touch Down Bracket ..........cccccevvvvviiiniiinnnnnnnnn. 106
PowerGlide PIus WiriNG SCAGMQLIC. .........ccccccuueeieeieee ettt e ettt e e e ettt a e e e e e ettt aaaeeeesatsesaaaeeeasssssaneaaaaeaans 107

3P Boom Sprayer 973P Page 9



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

PowWerGlide PIUS HYAIQUIIC BIOCK .........ccoceuuueeeeiieeeiieeeeeite ettt e ettt e ettt e st e e s sta e e s sstaa e s sastaaestteaessssaessnseeas 108
UltraGlide HYdraulic SCR@MGLIC. ........cccccuvvveeeeieeeeiee ettt ettt e sttt e ettt e e sstae e stteaessattessssteassasseeeens 109
PowerGlide Plus & UltraGlide Valve ReplacemMENt PAILS ............cccueeeeeciveeeeiiiieeiiieeessiieeeesiieeesiieeessiiesessisessssaes 110

Y =] £ Y o RS 111
UItrAGlIAE MOUNTING PAILS .......veeeeeee et eeeeee e ee ettt e ettt e e et a e e ettt e e et e e e e tseaaeaatseaeaassaaeaassesaeansssassnsnassassenaans 112
Parts List: UraGlide MOUNTING PartS........cceiiiiciiieeeiiieecciiee sttt e eeitee e eaee e e st e e e eataeesensaaeesssaeessnstaeessnsneessssenenn 113
ROVEN XRT WITING vttt sttt bassssssssaasssssssnsnsannes 114
ISO AUTOBOOIM .....cceuueniiiiiiiininnnsiisiiinssnssssssssiimssmssssisssiimsssssssssssssssssssssssssstsssssssssssssssssssssssssssssssssssssssssssssssssssssss 118
1SO AutoBoom Without ISO Product CONLIOL...........cccc.eeeueimieieieiiieeeee ettt sttt 118
Raven ISO AutoBoom With John Deere Product CONEIO ............eovueeeieeeniieeeieieieeeee et 119
Raven ISO AutoBoom With Raven ISO RALE CONLIOL..........ccc.eeeeeirieeeeieieieiee ettt 120
I1SO AutoYAW / Fold, AutoBoom, and RAVEN RATE CONTIOL.........c..ccceeeeeeeeeeeeeeeeceieeeeeeeeieeeeeeeseeesseeseveesseesesesessees 122
ISO AutoYAW / Fold, AutoBoom, and JD RALE CONTIOL..........ccueeeeeeeeeeeeiieeeeieeeiee et e et esaea e 123
FOLD BOX ELECTRICAL ....uuveiiiiiereiiiieeiiisiseesiisstessssssesssssssesssssssesssssssessssssesssssssessssssessessssesssssssessssssesssssssessssssnenss 124
CONELON CONSOIE ...ttt ettt ettt e st s e at et et et e st e st et e bt e seenenane e 124
Parts List: CONTrOl CONSOIE .....couieiiiiieiieeeet ettt ettt s e st sbeesbe e bt e et et e eneenbeenbeens 125
CoNtrol CONSOIE WiING HOAMNESS ......c...coeuueeeieieieeeeeeee ettt ettt e e st e st e st e s s e sseasaseesaseananeens 126
Control CoNSOole SWItCh DIGGIOIM .........cooueeeueeiieieee ettt sttt et ste e st e st e st e saseesneanneens 127
Parts List: Control Console SWiItCh DIiagram ......c..ceiecieriiiieee e et e st e e s e e s eaae e e sba e e enteeeesaaneessnreeean 128
Control Console OPEration & PINOUL ............ccccuueeeeciieeeeieeeeetee e sete e e sttt e e et e e s s steesstteaesasseaesansasassasseaesssssassssees 129
HYDRAULICS ...cuueiiiiiiitiiiinieiiiinneiiiseneiiiseesiessnesissssnesessssessesssnesssssssesessssessesssnessesssnesesssseesesssnessssssnesssssssesesssnsene 130
HOSE ASSEMDIY DESCIIDTIONS ...cooeeeeeieee ettt ettt e e e ettt e e e e e ettt e e e e e esttssseaaaaesessssssssaaesassssssaneaaseaaaas 130
Hydraulics, DECalS, QNG BIACKELS ............ccoeeeeeeeeeeieeeeeeeeee ettt e e e e ettt e e e e e e sttt e e e e e eestssseaaasesesssssaneaaaaeaans 131
Hydraulic SyStem fOr PrOQUCE PUIMIP ............ooeeueeeeeieeeeeeeeeeeetee e ettte e e ettt e e ettt e e et taaaeststaeeattsaeeasasaeesasesaessssaseessees 133
Parts List: Hydraulic System for ProdUCt PUMP ....coociiiii ettt ettt e tae e e ta e e eate e eeasae e e saaaeaean 133
Cylinders & FIOW DiVider, PUCK YAW ......ccc..uuieeeiieeeeieeeete e eetee s ete e ettt e e ettt e e e ateasstaeassasstaesansaaassassesessnssaassssees 134
Parts List: Cylinders & FIOW Divider, PUCK YW .....cccccuiiiiiuiiieciiiee et e stee s e e sevee e e ee s e e e snnnneessnnaeeean 135
NORAC HYArQulic VAIVE BIOCK...............oeeeeeeieeeeee ettt ettt ettt e e ettt e et ae e e ettt e e e anstaessastaaessseaensnsssansnnees 136
Parts List: NORAC Hydraulic ValVe BIOCK ........cccuiiiieiiiie ettt s ee et eee e e e e st e e eennan e s snneaean 137
NORAC Auto Height Boom Control Hydraulic SChematic UCA+ & UCS .........uueveeeeeeeeeiie e esieeesseeeesea e 138
Parts List: NORAC Auto Height Boom Control Hydraulic Schematic UCA+ & UCS.......cccceeiviiiiiniiieeiiieee e 138
HYAFQUIIC CONEIOI VIV ...ttt ettt e e ettt e e e e e ettt e e e e e e sttt s e aaeeeststsesaaaesassssssanaaaaeaaias 139
Hydraulic Control VaIVe WiliNG HAIMESS..............ueieeeeeeieeeeeeeeeeeiieeee e e eeeettttataaaeeassttataaaeeeessstsassaaesesssssssaaaaaeaaas 140
Trailer Manifold CONNECEIONS — ISO YAW .......eeeeeeeeeeeee ettt e ettt e e e e ettt e e e e e e s saaaeaaaeesssssssensaasessssnses 141
I 142
2] U= e | 1 3SR 142

3P Boom Sprayer 973P Page 10



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Parts List 28750: BIUE LIGNTS ...c..ueiiuiiiiiiiiiieiteee ettt ettt ettt ettt et e bt e e s e e bt e e s aneebe e e snneenee s 142
LIGRTING ..ottt e ettt et e et e et e et eat e et e st e e bt e steenaneenneeeree s 143
Parts LiSt: LIGNTING ...eeneeiiieeie ettt et et e bt e sab e e be e e s bt e e bt e e s bbe e bt e e sabeebe e e saneenneees 143

3P Boom Sprayer 973P Page 11



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

FRAME & WINGS
Wing Rest

FRAME & WINGS 3P Boom Sprayer 973P Page 12



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Parts List: Wing Rest
ITEM\ PART NO. QTY. | DESCRIPTION

1 596175M 2 BOLT, HH 5/8 X 3-1/2 NC GR5 MAGNI

2 596223M 2 NUT, HH JAM 1/2 NC MAGNI

3 596232M 2 NUT, HH NYLOCK 5/8" NC MAGNI

4 7618 2 SAFETY LATCH PIN

5 16850 2 3PT TRUSS WING REST WELDMENT - JD
6 16477 1 3PT TRUSS WING REST WELDMENT - CAT
7 23785 1 3PT TRUSS WING REST ASSEMBLY - CASE
8 590106 2 SADDLE BASE, PLASTIC

9 590114 2 BUMP PLATE, RH

10 596725M 2 SQUARE-HEAD SET SCREW 1/2 X 1-1/2

11 720001 2 PIN, SNAP

12 800010 2 DECAL, WARNING, INSTALL PIN

FRAME & WINGS 3P Boom Sprayer 973P Page 13



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Wing Rest, John Deere 8RX

B
-?"*‘f,?(

FRAME & WINGS 3P Boom Sprayer 973P Page 14



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Parts List 36250: Wing Rest, John Deere 8RX

1 7618 2 3/4" CRR 1018, 14" LG

2 36246 2 PLATE, CROSS SUPPORT

3 36248 1 WLDMNT, LH REST

4 36249 1 WLDMNT, RH BOOM REST

5 36253 2 WLDMNT, RH BOOM REST

6 590090 6 WASHER, M20 NARROW FLAT

7 590106 2 PAD, TRANSPORT

8 590431 2 POLY, WING BUMP

9 590580 18 BOLT, HEX M20 X 2.5 X 50MM GR. 10.9
10 590581 14 RIVET, POUND IN, 1/4 X 7/16

11 596261M 4 WASHER, FLAT 5/8 MAGNI

12 596742M 4 NUT, TOP LOCK FLANGE 5/8-11 MAGNI
13 596800M 4 BOLT, HH 5/8-11 X 4 GR8 MAGNI

FRAME & WINGS 3P Boom Sprayer 973P Page 15



[T

ILLUSTRATED PARTS LIST

Wing Rest Case

Parts List 23785: Wing Rest Case
ITEM  PART NO. QTY. | DESCRIPTION
3/4-10 x 3 1/2" HEX BOLT MAGNI

1 596187M 4

2 596233M 4 NUT, HEX NYLOCK 3/4-10 MAGNI

3 596262M 4 WASHER, FLAT 3/4 MAGNI

4 23792 1 WING REST, TUBE MAIN, WELDMENT

5 23793L 1 SUB-FRAME, LH WING REST, WELDMENT
6 23793R 1 SUB-FRAME, RH WING REST, WELDMENT
7 23796 4 PIN, MOUNT, WING REST, WELDMENT

FRAME & WINGS

3P Boom Sprayer 973P

Page 16




fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

fasT

®

FRAME & WINGS 3P Boom Sprayer 973P Page 17



ILLUSTRATED PARTS LIST

[T

Interior Pivot, Parallel Links

Page 18

3P Boom Sprayer 973P

FRAME & WINGS



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Parts List 20135TC: Interior Pivot, Parallel Links

ITEM  PART NO. QTY. | DESCRIPTION

1 22204R 1 WING PIVOT, 3PT, RH

2 22202 1 CENTER SECTION, 3PT, TRUSS, HYDRAULIC YAW
3 22204L 1 WING PIVOT, 3PT, LH

4 16320 1 PIVOT, CENTER, PASSIVE

5 16382 1 3P TRUSS UPPER LINK

6 16334 1 PIN, UPPER PARALLEL LINK

7 16331 1 PIN, LIFT CYLINDER

8 1225 1 PIN, 3PT UPPER

8 16329 2 PIN, 3PT LOWER

9 16340 2 STAND, 3PT

10 16310 1 WELDMENT, 3PT HOOKUP

1 16386 2 LINK, LOWER WELDMENT 3P TRUSS
NS 1056 4 PIN, JACK STAND
NS 8877 1 RING, BOLT ASSEMBLY
NS 14146 1 BRACKET, HOSE RING
NS 530308 4 WASHER, HEAVY 13/32 X 1-5/8
NS 530309 4 WASHER, HEAVY 13/32 X 1
NS 540052 3 CLAMP, HOSE, 3" WITH 3/8 ID
NS 620028 2 CYLINDER 3" X 12", 1-1/4 ROD
NS 800208 1 DECAL, HYDRAULIC HOSE KEY SPRAYER

FRAME & WINGS 3P Boom Sprayer 973P Page 19



ILLUSTRATED PARTS LIST

[T

Interior Pivot, Parallel Links, continued

Page 20

3P Boom Sprayer 973P

FRAME & WINGS



[T

ILLUSTRATED PARTS LIST

Parts List 20135TC: Interior Pivot, Parallel Links, continued

ITEM  PART NO. QTY. | DESCRIPTION
1 16382 1 LINK PARALLEL UPPER (REPLACE ITEMS 16 & 20
ALSO)
2 16386 2 LINK PARALLEL LOWER
3 16320 1 INTERIOR PIVOT TRUSS BOOM
4 590184 2 BUMPER PAD, RUBBER 1" X 4"
5 596258M 4 WASHER FLAT 3/8' MAGNI
6 596128M 4 BOLT HH 3/8 X 1 GR5 MAGNI
7 596237M 4 NUT HEX 3/8" CENTERLOCK MAGNI
8 16518 2 TRUSS BOOM STRAP TUBE
9 11515 1 PIN CENTER SECTION PIVOT
10 596227M 8 NUT NYLOCK 1/4 MAGNI
11 596102M 8 BOLT FLAT HEAD 1/4 X 1" MAGNI
12 596239M 4 NUT HEX HEAD 1/2" CENTERLOCK MAGNI
13 16216 AR | PLATE SPACER 7GA
13 16217 AR | PLATE SPACER 10GA
13 16218 AR | PLATE SPACER 12GA
13 16219 AR | PLATE SPACER 14GA
14 590079 4 TRUSS BOOM POLY RUB PLATE
15 596163M 4 BOLT HH 1/2 X 6-1/2" GR5 MAGNI
16 16334 4 PIN, UPPER PARALLEL LINK
17 596237M 8 NUT HH 3/8" CENTERLOCK MAGNI
18 530309 8 WASHER HEAVY 3/8" ZP
19 596128M 8 BOLT HH 3/8 X 1" GR5 MAGNI
20 16329 4 PIN, LOWER 3PT
21 759 10 | ZERK 1/4-28TPI

FRAME & WINGS

3P Boom Sprayer 973P Page 21




fﬂ_ST ILLUSTRATED PARTS LIST
Py S coitnon:

ISO Yaw Center

FRAME & WINGS 3P Boom Sprayer 973P Page 22



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Parts List: ISO Yaw Center
ITEM VENDORNO. PART NO. \ QTY. DESCRIPTION

1 22204R 1 WING PIVOT YAW RIGHT HAND

2 22020 2 PIN WING PIVOT TOP

3 590274 4 NUT NYLON 10-24SS18-8

4 590272 4 WASHER SAE #10SS18-8

5 590273 4 SCREW PAN HEAD #2 PHILIPS 10-24 X
1.75SS

6 500275 2 g(S)REW PAN HEA 2 PHILIPS 3-48 X .625

7 590277 4 WASHER #3 SS

8 590276 4 NUT NYLOCK 3-48SS

9 22906 2 SHAFT SENSOR POSITION YAW

10 22955 2 SENSOR POSITION YAW

11 22904 2 SENSOR MOUN TBRACKET

: ame | 1 | CHMIERSECTON oeTTRUSS.

13 596128M 8 BOLT HEX HEAD 3/8 X 1GR5 MAGNI

14 596258M 8 WASHER FLAT 3/8 MAGNI

15 252 4 WASHER LOCK 3/8 ZP

16 596237M 4 NUT CENTER LOCK 3/8" MAGNI

17 18389 1 BRACKET ISO YAW BLOCK

18 MI135995 8 PIN COTTER 3/16 X 1.5ZP

19 Mi134963 6 PIN CYLINDER

20 28111 2 PIN CYLINDER W/HEAD

21 596236M 4 NUT HEX 5/16" CENTERLOCK MAGNI

22 596115M 4 BOLT HEX 5/16 X 1 GR5 MAGNI

23 22036 750073 2 WASHER NYLON 2.625 ID X 3/8" THICK

24 22204L 1 WING PIVOT YAW LEFT HAND

25 18270 2 WING PIVOT LOWER PIN

26 506129M > |\B/|(,Z\I(_3TN||-|EX HEAD 3/8 X 1-1/2 GR5

27 530309 2 WASHER HEAVY 13/32 X 1"

28 620077 o g\T\/II:\]N(E,)ER 40THC18-175, BOOM

29 590248 2 BUSHING

30 7444 4 ADJUSTER, SPRING

31 596217M 4 NUT, HEX, 3/4-10 G5 MAGNI

32 596225M 4 NUT, HEX JAM, 3/4-10 G5 MAGNI

FRAME & WINGS 3P Boom Sprayer 973P Page 23



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

DESCRIPTION
33 7442 4 OUTER SPRING GUIDE
34 590011 2 CENTER SECTION SPRING
35 11620 4 MOUNT, BASE SPRING
36 596626M 4 NUT, TOPLOCK, 3/4-10 G5 MAGNI
37 596192M 4 BOLT, HH, 3/4-10X6 GR5 MAGNI
38 790010 6 SHOCK ABSORBER
39 596187M 4 BOLT, HH, 3/4-10X3-1/2 GR5 MAGNI
40 596626M 4 NUT, CENTERLOCK, 3/4-10 G5 MAGNI
41 18265 2 PIN, TRUSS BOOM, 16" LONG
NS soot11 | 6 | DECAL REDIORANGE NON
NS 800006 > Bigﬁ;bDANGER ELECTROCUTION
NS 800287 7 DECAL, GREASE PIVOT POINTS
NS 800106 4 DECAL, DANGER, STAND CLEAR
NS 800109 4 DECAL, RED REFLECTOR
NS 800110 4 DECAL, AMBER REFLECTOR

FRAME & WINGS 3P Boom Sprayer 973P Page 24



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

fasT

®

FRAME & WINGS 3P Boom Sprayer 973P Page 25



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Puck Yaw Center

vt

G

FRAME & WINGS 3P Boom Sprayer 973P Page 26



[T

ILLUSTRATED PARTS LIST

Parts List: Puck Yaw Center

DESCRIPTION

1 617 8 | NUT HEX HEAD 1-1/4" ZP
2 16017 4 | MECHANICAL YAW WASHER PLATE
3 790037 | 4 | POLY PUCK YAW DAMPNER
4 16016 2 | THREADED ROD MECHANICAL YAW
5 558 2 | NUT HEX JAM 1-1/4" ZP
6 16008 2 | MECHANICAL YAW LUG MOUNT
7 500125 | 2 | BOLT HEX HEAD 1 X 10 GR8 ZP
8 500135 | 2 | BOLT HEX HEAD 1 X 8-1/2 GR8 ZP
9 18362 2 | MECHANICAL YAW MULTIPLIER
10 500136 | 2 | BOLT HEX HEAD 1 X 8-1/2 GR8 ZP
» 16505 { | CENTER SECTION 120" TRUSS BOOM PUCK
NS 22005 CENTER SECTION 120’ TRUSS BOOM ISO YAW
12 | MI675418 | 620079 | 2 | CYLINDER 3 X16 WELED 1.75" ROD (2014-)
NS | 649209 (RK 30WR-175 TSS) SEAL KIT FOR 620079
12 620031 CYLINDER 3X16 WELED 1.5 ROD (2010-2013)
NS RKWP-3015-3B-WP-1 SEAL KIT FOR 620031
13 '}ig%%;' 610039 | 4 | FITTING HYDRAULIC 80ORB-4JIC RST 0.032
14 500038 | 4 | WASHER POLY PIVOT 1-5/8" OD
15 16155 PIN WING PIVOT UPPER
5 o105 | 1 | RIGHT HAND WING PIVOT 120' TRUSS BOOM
17 740002 | 1 | SAFETY LIGHT RIGHT HAND
18 530281 2 | BUSHING 1"ID X 1" LONG
19 13871 2 | PIN WING PIVOT LOWER
20 242 8 | NUT HEX 1" CENTERLOCK ZP
21 7404 | —120) SPRING ADJUSTMENT EYEBOLT

6 (132)

4 (120)
NS 194 BOLT HEX HEAD 3/4 X 7 GR5 ZP

2 (132)
22 489 | 2(132) BOLT HEX HEAD 3/4 X 9 GR5 ZP

FRAME & WINGS

3P Boom Sprayer 973P

Page 27




ILLUSTRATED PARTS LIST

DESCRIPTION

23 217 8 NUT HEX HEAD 3/4" ZP

24 7442 4 OUTER SPRING MOUNT

25 590011 4 SPRING COMPRESSION

26 11620 4 (120) LOWER SPRING MOUNT
6 (132

27 | PI-65421 | 790010 4 (129) SHOCK
12 (132

NS 194 4 (120) BOLT HH 3/4 X 7 GR5 ZP
2 (132')

28 489 2 (132") | BOLT HEX HEAD 3/4 X 9 GR5 ZP

29 14461 8 (120") | SPACER DOM

30 129 AR BOLT HEX HEAD 3/8 X 1-1/2 GR5 ZP

31 530309 2 WASHER THICK 1" OD

32 237 2 NUT HEX 3/8" CENTERLOCK ZP

33 740001 1 SAFETY LIGHT LEFT HAND

34 102 8 BOLT HEX HEAD 1/4 X 1 GR5 ZP

35 256 8 WASHER FLAT 1/4" ZP

36 759 6 ZERK 1/4-28 TPI

37 671378 620028 2 CYLINDER 30TD12-125

o | owm |ooie| | OLNDERIIONE 120 o8 puor upERGEDED

38 BV3 610035 2 BREATHER 3/8" NPT

39 8/6/6500 610036 2 FITTING HYDRAULIC 80ORB-3/8" NPT

40 6/8/6801 610030 2 FITTING HYDRAULIC 80ORB-6JIC

41 16105L 1 LEFT HAND WING PIVOT 120' TRUSS BOOM

42 767 8 NUT HEX WHIZLOCK ZP

43 16145 2 PIN MAIN WING PIVOT

44 528 2 BOLT HEX HEAD 1 X 10 GR8 ZP

45 530308 2 WASHER THICK 1-5/8" OD

46 250 4 WASHER LOCK 3/8" ZP

47 128 2 BOLT HEX HEAD 3/8 X 1 GR5 ZP

48 11515 1 MAIN CENTER PIVOT PIN

FRAME & WINGS

3P Boom Sprayer 973P

Page 28




fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

fasT

®

FRAME & WINGS 3P Boom Sprayer 973P Page 29



ILLUSTRATED PARTS LIST

[T

Main Wing

Page 30

3P Boom Sprayer 973P

FRAME & WINGS



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Parts List: Main Wing
ITEM \ VENDOR NO. PARTNO. QTY. \DESCRIPTION

1 22260 2 WING, MAIN TRUSS (120°)
1 22261 2 WING, MAIN TRUSS (132’)
2 596131M BOLT HH 3/8 X 2.5 GR5 MAGNI
3 596237M NUT HEX 3/8" CENTER LOCK MAGNI
4 16268 PIN CYLINDERMOUNT
5 MHED10013 620043 2 CYLINDER CUSHION 5 X 16 9518T-3394-
0111 & UP
MHFDI0013 SEAL KIT FOR 620043
6 TO6801-4-8 610029 4 FITTING HYDRAULIC 80ORB X 4JIC90°
7 596130M 2 BOLT HH 3/8 X 2 GR5 MAGNI
8 16149 2 PIN CYLINDER MOUNT
9 596237M 2 NUT HH 3/8" CENTER LOCK MAGNI
10 590183 4 BOLT HH (REWORK) 1.25 X 5 GR5ZP
11 790072 4 NUT HH 1.25" CENTER LOCK ZP
12 759 2 ZERK 1/4"STRAIGHT
13 16197 2 LINK, SCISSOR
14 600039-3A 2 HOSE HYDRAULIC 29.5"OAL
15 600039-4A 2 HOSE HYDRAULIC 33" OAL
16 16185 2 CONE, LINEUP
17 596722M 2 NUT HH JAM 1.25 MAGNI
18 8877 2 RING BOLT ASSEMBLY
19 16271 AR | BRACKET WETBOOM
20 BR64044H 540018 AR | HOSE CLAMP SIZE 44
21 596223M 2 NUT HH 1/2" JAM MAGNI
29 600039-5A > Egg_l? HYDRAULIC TO BASE CYLINDER
29 600039-6A > ||:_>|8|§{$ HYDRAULIC TO ROD CYLINDER
23 596101M 4 BOLT HH 1/4 X 3/4" GR5 MAGNI
24 540048 4 HOLDER SPRAY HOSE
25 596227M 4 NUT HH 1/4" NYLOCK MAGNI
26 596637M 8 BOLT HH 3/8 X 2-3/4" GR5 MAGNI
27 596258M 8 WASHER 3/8 MAGNI
28 AG-2 28 | STEEL TUBE HOLDER
29 596213M 8 NUT HH 3/8" MAGNI
30 590048 AR | U-BOLT 1/4 X 1 STAINLESS
31 540029 AR | TUBE CLAMP FOR 1" SS TUBE

FRAME & WINGS 3P Boom Sprayer 973P Page 31



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

ITEM ‘ VENDOR NO. PART NO. QTY. ‘DESCRIPTION

32 596235M AR | NUT HH 1/4" CENTERLOCK MAGNI

33 596101M 8 BOLT HH 1/4 X 3/4" GR5 MAGNI

34 596105M 4 BOLT HH 1/4 X 2-1/2" GR5 MAGNI

35 596256M 4 WASHER 1/4" MAGNI

36 540029 4 TUBE CLAMP FOR 1" SS TUBE

37 11494 2 SPACER WETBOOM

38 16378 2 BRACKET WET BOOM SUPPORT

39 596235M 4 NUT HH 1/4" CENTERLOCK SS

40 596256M AR | WASHER 1/4" MAGNI

41 530281 2 BUSHING SPRING 1"ID

42 530280 4 BUSHING SPRING 1-1/2"ID

43 596237M 8 HUT HH 3/8" CENTERLOCK GR5 MAGNI
44 596128M 8 BOLT HH 3/8 X 1 GR5 MAGNI

45 16794 2 GUIDE, WING REST, BOLT-ON

46 581 4 RIVET DRIVE1/4"

47 7781 590024 4 SADDLE BASE

48 590094 4 BUMPER PAD, 6"LG

49 596129M 4 BOLT HH 3/8 X 1-1/2" GR5 MAGNI

50 596258M 4 WASHER 3/8" MAGNI

51 596237M 4 HUT HH 3/8" CENTERLOCK GRS MAGNI
52 600039-1A 4 '||_'|8§|IEE II_—||_|YDRAULIC BLOCK TO HYDRAULIC
NS 600039-2A 4 _II-_ISBSEE IF\:|HYDRAULIC BLOCK TO HYDRAULIC
53 FDMP603 4 HYDRAULIC TUBE 3/8" X124"

54 FDMP604 620043 4 HYDRAULIC TUBE 3/8" X162"

FRAME & WINGS 3P Boom Sprayer 973P Page 32



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

fasT

®

FRAME & WINGS 3P Boom Sprayer 973P Page 33



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Flip Wing

1 16580 2 FLIP WING TRUSS BOOM

20 596237M 12 NUT HH 3/8" CENTERLOCK MAGNI
21 596128M 12 BOLT HH 3/8 X 1 GR5 MAGNI

22 596258M 12 WASHER FLAT 3/8" MAGNI

23 AG-2 24 STEEL TUBE HOLDER

24 8877 2 RING BOLT ASSEMBLY

25 596223M 2 NUT HH JAM 1/2" MAGNI

27 NT-3254PP 540029 AR 1" TUBE CLAMP

28 16271 AR | CLAMP WET BOOM HOLDER

29 596256M AR | WASHER 1/4” MAGNI

30 596227M AR | NUT HH 1/4" CENTERLOCK MAGNI
31 BR64032H 540017 AR | CLAMP STAINLESS STEEL

32 530291 4 BUSHING 1.5 0D X 1.25 1D X 1" LONG
33 16198 2 LINK, SCISSOR TRUSS BOOM

34 530312 2 BUSHING 1.5 0D X 1.0 ID X 1" LONG
35 530282 4 BUSHING 1.5 OD X 1.25 ID X 3/4" LONG
36 596131M 2 BOLT HH 3/8 X 2-1/2" GR5 MAGNI

37 596237M 2 NUT HH 3/8" CENTERLOCK MAGNI
38 21076 2 PIN, WING PIVOT 1-1/4" X 4"LONG

FRAME & WINGS 3P Boom Sprayer 973P Page 34



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

fasT

®

FRAME & WINGS 3P Boom Sprayer 973P Page 35



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Breakaway Wing

"
¢ | 7~ A
5 '\ £ 21
‘ { ’}. 20
\ \1 14 -
3 2 T
s 2% % "‘\‘\23
== J§; g‘v 1
|

ey e s 24 12
‘!;‘- p 1 U5 < o 14

‘p

\.‘
- \

+

|

|

=

T o

\

7 |\
AN
|

|

|

|

'y

o

FRAME & WINGS 3P Boom Sprayer 973P Page 36



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Parts List: Breakaway Wing

ITEM | ForWidth VENDORNO. PARTNO. QTY. DESCRIPTION

2 132 18409 2 | BREAKAWAY CLUTCH TOP
3 132 687 2 | PIN'SPRING 1/4 X2

4 132 14000 2 | BREAKAWAY132

5 132 506237M | 4 | NUT HEX CENTERLOCK 3/8 MAGNI
6 132 16180 2 | BREAKAWAYGUIDE

7 132 506127M | 4 | BOLT HH 3/8 X 3/4 GR5 MAGNI

8 132 590200 4 EA(ZIE;TNTSO?Z%SF%T_? THREAD

9 132 506213M | 4 | NUT HEX 3/8 MAGNI

10 132 18400 2 | BREAKAWAY CLUTCH WITH STOP
11 120 506236M | 4 | NUT HEX CENTERLOCK 5/16 MAGNI
12 120 506142M | 4 | BOLT HH 7/16 X 2 GR5 MAGNI

18| 120 14205 | 2 | RN o Boom

14 120 506238M | 4 | NUT HEX CENTERLOCK 7/16 MAGNI
15 120 18315 4 | BREAKAWAY CLAMP

16 120 16671 2 | BREAKAWAY GUIDE

17 120 506115M | 4 | BOLT HH 5/16 X 1 GR5 MAGNI

18 Al 16176 2 | ADJ. BREAKAWAY SUPPORT

19 Al 506218M | 4 | NUT HH 1°-8 MAGNI

20 Al 506235M | AR | NUT HEX CENTERLOCK 1/4" MAGNI
21 Al 506256M | AR | WASHER 1/4" MAGNI

22 Al 540029 | AR | TUBE CLAMP BASE

23 Al 500048 | AR | U-BOLT STAINLESS STEEL

24 Al 16271 AR | CLAMP WET BOOM HOLDER

33 120 18300 2 | BREAKAWAY 93"

34 Al 790028 2 | SHOCK BREAKAWAY HEAVY

35 Al 506634M | 6 | BOLT HH 3/8 X 1-1/4 GR8 MAGNI
36 Al 590112 2 | BOLT HH BREAKAWAY PIVOT

37 Al 530309 6 | FLAT WASHER HEAVY 3/8"

38 120 14458 590074 2 | BREAKAWAY CLUTCH FEMALE'

39 120 14457 590073 2 | BREAKAWAY CLUTCH MALE

40 Al 590006 2 | SPRING, BREAKAWAY

41 Al 14013 2 | GUIDE SPRING BREAKAWAY

42 Al 506217M | 2 | NUT HH 3/4" MAGNI

43 Al 506225M | 2 | NUT HH JAM 3/4" MAGNI

44 Al 14268 2 | COLLAR

45 Al 759 2 | ZERK 1/4-28 STRAIGHT

46 Al 506216M | 2 | NUT HH 5/8" MAGNI

FRAME & WINGS 3P Boom Sprayer 973P Page 37



ILLUSTRATED PARTS LIST

fﬂS T

TANK & PUMP

1 Gal. Foamer Tank

1dd TLE g m dumd sareg, 68171

] YAV Oso0-I
WY 1 2o dund s1enaouo)) 96£2-4

SO[QE) M XOF] [0 O TOT-CLLA
Ao Jopom 18 W +1 ZR17-9
(ayenuacwoo) aqn) dsund (1 /1 LbL1-9
dumpd £70 49773

WS /] XqY91/£ 0£s88-3

o

Ajuo sopour 1wad AN TL1 £813-4

(amem) g1 aqm dwnd (f /1 $9L1-9

darepr 9z & LpE1-9
SUNS &/ X QYT 81T

Jossaaduwo))
wesyduegy
+200-4

Aquo 201q plojruEy 010T-LATEETH

prowajos Kem 7 90L1-9 ~ T Mg QY b Xg/ | L0L0E

uomn g1 #5909 ﬂ:%
@ AN YD 18/ 9661
Enpd aqeaag wid ¢ 08413

T8/ XWs R 9E804-1

21 $950-9
Kuo
ApoqO10T-aLALY 0T+T-1

Aquo o g worjed | 20£2-4
Apuo yuwy mod vofjed | 868771

AJuo uaauds yum 865079
sddadidap)| £2L07d

Sum gy X310 F101-3

spmd yuwy ey

DAIEA YIIYIIR/E 96617

PEARING 1¢/1 1080~
peEMpPYIng IS/E T9E0rd

uo[ed | 1asen deayuey (£67-9

uid g uorsuaNX:] 07

004 e

wvoq(ed | de)yue] £517-9
P
010Z-ULALY 61421

XOg] 010D ON -={sse AUl awmaaanod T4

3P Boom Sprayer 973P Page 38

TANK & PUMP



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

3/8 Tubi rft
R em o te Foamhead 5% )

Complete
E-1986 \ /

. \ ),

N 1/4 Tubing (perft)
Boom End Elbow ! E-0286
E-0012 (\3 N
. \
N ) # 20 Hose Clamp
== E-0059
/ - 1 1/2" Drop Hose
# 28 Hose Clamp / E-0013
E-0042 —

%

CollectorDeflector

f (Orange)
CD-150-NO

TANK & PUMP 3P Boom Sprayer 973P Page 39



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

50 Gal. Rinse Tank

11 /”r 814 7 814 8—=
142
1514 @‘ 3;3 15
= =N
3=

TANK & PUMP 3P Boom Sprayer 973P Page 40



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Parts List 99RT50973PT: 50 Gal. Rinse Tank

ITEM  PART NO. QTY. | DESCRIPTION
1 3071 2 BUCKLE, 2", SS
2 16802 1 3PT TRUSS RINSE TANK
3 500002 1 VALVE, 2" MANIFOLD CHECK ASSEMBLY
4 500034 1 VALVE, 2" BOTTOM LOAD FPF
5 500039 1 VALVE, 2" X 2" FLANGE
6 510002 15 | HOSE, 1-1/2" FERTILIZER
7 530014 4 1-1/2" EPDM GASKET
8 530019 5 2" EPDM GASKET
9 530079 1 2" MANIFOLD X 1-1/2" HOSE BARB
10 530089 1 2" MANIFOLD COUPLING X 90 DEGREE - SHORT
1 530100 1 2" FP FLANGE X 1-1/2" HOSE BARB
12 530103 2 2" FP FLANGE X 2" HOSE BARB
13 530129 1 1-1/2 X 2" MANIFOLD BOLTED TANK FITTING
14 540001 4 CLAMP, 2" STANDARD WORM SCREW
15 540002 5 CLAMP, 2" FULL WORM SCREW
16 540005 2 CLAMP, 1-1/4" T-BOLT HOSE, 1.6"
17 570034 1 TANK PCO 50 GALLON, YELLOW
18 580004 12 | WEBBING, NYLON, 1.75" WIDE
19 596660M 4 BOLT, HH 3/8 X 3" FULL THREAD
20 23160 4 WASHER, FLAT 3/8"
21 596229M 4 NUT, HH NYLOCK 3/8" NC ZP

TANK & PUMP 3P Boom Sprayer 973P Page 41



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Pump ACE 205-304

DESCRIPTION
. ] 550025 .| PUMP, 205-304 (SS) FLANGED,
(550054) COMPLETE PUMP
1 41110 BAC-53 4 | PIPE PLUG
PIPE PLUG, STAINLESS STEEL
1 41120 41120 4| (OPHIONAD)
VOLUTE, 300 STANDARD FLANGE X
2 41530 7AC-14-FLG T | 220 FULL PORT FANGE
3 40391 BAC-23-A 1 | NUT, 3/8” NF, CAD PLATED
BAC-24-HYD- WASHER, 3/8” STAR, STAINLESS
4 40400 2% U ol
IMPELLER, WITH EXTENDED
5 40433 BAC-26-200-Cl | 1 | *FvAY, CAST IRON (OPTIONAL)
IMPELLER, WITH EXTENDED
5 40434 BAC-26-200-P T | KEYWAY, THERMOPLASTIC
6 40005 BAC-4A 1 | O-RING, BODY SEAL
SEAL, CARBON/CERAMIC/VITON
1 - ,
7 40151 BAC-7V T | (INCLUDES 40160 “0 “RING)
SEAL, SILICON CARBIDE (INCLUDES
2 . ]
7 40152 BAC-7SC 1| 40160 “O” RING) (OPTIONAL)
7A 40160 40160 1 | O-RING, SHAFTSEAL

TANK & PUMP 3P Boom Sprayer 973P Page 42



ILLUSTRATED PARTS LIST

VENDOR NO. ‘ QTY. DESCRIPTION

ITEM EDP NO.

3 40314 BAC-14-HYD- MOUNTING FRAME (FOR -300A
300A SERIES HYDRAULIC MOTOR)
CAP SCREW, 3/8” NC X 3/4” HEX
9 40950 40950 HEAD
CAP SCREW, 3/8” NC X 3/4” HEX
9 40930 40930 HEAD, STAINLESS STEEL
(OPTIONAL)
CAP SCREW, 5/16” NC X 3/4” HEX
10 41330 41330 HEAD, MOTOR TO PUMP
11 41130 BAC-54 SLINGER
SNAP RING, INTERNAL, BAC-14
12 40810 BAC-33 MOUNTING FRAME
BALL BEARING, SEALED, BAC-6
13 40870 BAC-37 SHAFT
SNAP RING, EXTERNAL, BAC-6
14 40790 BAC-32 SHAFT
15 40795 BAC-32S SPACER FOR BAC-6SHAFT
KEY, 1/8” X 1/8” X 13/16”, EXTENDED
16 40425 BAC-25 KEYWAY
17 40063 BAC-6-HYD- SHAFT, EXTENDED KEYWAY, TANG,
200-SS STAINLESS STEEL
SEAL SUPPORT SPACER FOR 300
18 40162 S300 SERIES HYD MOTOR
19 41388 BAC-75-HYD- HYDRAULIC MOTOR, 11 GPM, 1/2"
304A NPT PORTS
19 41426 BAC-75-HYD- HYDRAULIC MOTOR, 11 GPM, #12
304A-12SAE SAE END PORTS (OPTIONAL)
1 52700 RK-FMC REPAIR KIT FOR FMC SERIES PUMP
REPAIR KIT FOR FMC SERIES PUMP
2 52706 RK-FMCSC WITH SILICON CARBIDE SHAFT
SEAL
" 41362 RK-BAC-75- REPAIR KIT FOR 300 SERIES -
HYD-300-L LMOTOR
TANK & PUMP 3P Boom Sprayer 973P Page 43




fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Pump ACE 205-304 continued

Parts List: Pump ACE 205-304

ITEM  EDP NO. VENDORNO. QTY. DESCRIPTION

1 41110 BAC-53 4 | PIPE PLUG
PIPE PLUG, STAINLESS STEEL

1 41120 41120 4| (OPHONAD)
VOLUTE, 300 STANDARD FLANGE X

2 41535 7AC-14-FLG-A T | 220 FULL PORT FLANGE

3 40393 BAC-23-B-SS 1 | NUT, 3/8" NF, STAINLESS STEEL
WASHER, 3/8", STAINLESS STEEL,

4 42702 BAC-24-B-SS 1| GESHER, 38
IMPELLER, WITH EXTENDED

5 40434 BAC-26-200-P 1 KEYWAY, THERMOPLASTIC
IMPELLER, WITH EXTENDED

5 40433 BAC-26-200-Cl | 1 | kEyWAY, CAST IRON (OPTIONAL)
IMPELLER, WITH EXTENDED

5 40436 BAC-26-200-SS| 1 | KEYWAY, 316 STAINLESS STEEL
(OPTIONAL)

6 40149 BAC-7SC-205V | 1 | SEAL, SILICON CARBIDE

7 40005 BAC-4A 1 | O-RING, BODY SEAL

8 40338 BACI_'|1Y4|52°5' 1 | MOUNTING FRAME FOR 205 PUMP

TANK & PUMP 3P Boom Sprayer 973P Page 44



ILLUSTRATED PARTS LIST

VENDOR NO. ‘ QTY. DESCRIPTION

ITEM EDP NO.

CAP SCREW, 3/8" NC X 3/4" HEX
9 40950 40950 HEAD
CAP SCREW, 3/8” NC X 3/4” HEX
9 40930 40930 HEAD, STAINLESS STEEL
(OPTIONAL)
CAP SCREW, 5/16" NC X 3/4" HEX
10 41330 41330 HEAD, MOTOR TO PUMP
11 41130 BAC-54 SLINGER
SNAP RING, INTERNAL, BAC-14-205
12 40820 BACH-33 MOUNTING ERAME
SNAP RING, EXTERNAL, BAC-6-205
13 40385 BACH-32-HD SHAFT
BALL BEARING, SEALED, BAC-6-205
14 40880 40880 SHAET
15 40068 BAC-6-205- SHAFT, EXTENDED KEYWAY, TANG,
HYD-SS STAINLESS STEEL
KEY, 1/8" X 1/8" X 13/16", EXTENDED
16 40425 BAC-25 KEYWAY
SEAL SUPPORT SPACER FOR 205
17 40163 S305 SERIES PUMP
18 41343 BAC-75-HYD- HYDRAULIC MOTOR, 11 GPM,
304N EFFECTIVE 5/13
19 41875 41875 O-RING, #8 SAE FITTING
20 41445 41445 O-RING, #10 SAE FITTING
BODY, RESTRICTOR ORIFICE, #8
21 41455 BAC-80-8SAE SAE X 1/2"NPT
22 41448 41448 O-RING, ORIFICE INSERT
ORIFICE INSERT, RESTRICTOR
23 41447 BAC-79-8 INSERT, 0.125
REVERSE CHECK ASSEMBLY, #10
24 41442 41442 SAE X 1/2"NPT
25 41429 LS-304N FLOW LIMITER (OPTIONAL)
REPAIR KIT FOR FMC-205 PUMP
! 52705 RK-FMCSC-205 WITH SILICON CARBIDE SHAFT
SEAL
” 41362 RK-BAC-75- REPAIR KIT FOR 300 SERIES
HYD-300-L HYDRAULIC MOTOR
TANK & PUMP 3P Boom Sprayer 973P Page 45




[T

ILLUSTRATED PARTS LIST

Pump ACE 205-304 PWM

Parts List 550035: Pump ACE 205-304 PWM

ITEM | EDP NO. VENDOR NO. | QTY. | DESCRIPTION

0 550035 4 | PUMP, 205-304 FLANGED, PWM, COMPLETE
PUMP
1 41110 BAC-53 4 | PIPE PLUG
PIPE PLUG, STAINLESS STEEL (-FS MODEL)
1 41120 41120 4 (OPTIONAL)
VOLUTE, 300 STANDARD FLANGE X 220 FULL
2 41530 TAC-14-FLG 1 PORT FLANGE, CAST IRON
VOLUTE. 300 FLANGE X 220 FLANGE, 316
2 41532 | TAC-14-FLG-SS | 1 | oyp|NLESS STEEL (-FS MODEL)
3 40393 BAC-23-B-SS 1| NUT, 3/8” NF, STAINLESS STEEL
TANK & PUMP 3P Boom Sprayer 973P Page 46



ILLUSTRATED PARTS LIST

WASHER, 3/8”, STAINLESS STEEL, SELF-
4 42702 BAC-24-B-SS LOCKING
5 40434 | BAC-26-200-P IMPELLER, THERMOPLASTIC
5 40433 | BAC-26-200-Cl IMPELLER, CAST IRON (OPTIONAL)
IMPELLER, 316 STAINLESS STEEL (-FS MODEL)
5 40436 | BAC-26-200-SS (OPTIONAL)
6 40005 BAC-4A O-RING, BODY SEAL
7 40149 | BAC-7SC-205V SEAL, SILICON CARBIDE
8 40338 BAC|_'|1Y462°5' MOUNTING FRAME FOR 205 PUMP
8 40346 BAC-14-205- MOUNTING FRAME FOR 205 PUMP, 316
HYD-SS STAINLESS STEEL (-FS MODEL)
9 40950 40950 CAP SCREW, 3/8” NC X 3/4” HEX HEAD
CAP SCREW, 3/8” NC X 3/4” HEX HEAD,
o 40930 40930 STAINLESS STEEL (-FS MODEL)
CAP SCREW, 5/16” NC X 3/4” HEX HEAD, MOTOR
10 41330 41330 76 PUMP
11 41130 BAC-54 SLINGER
12 40820 BACH-33 SNAP RING, INTERNAL, BAC-14-205 MOUNTING
FRAME
13 40385 BACH-32-HD SNAP RING, EXTERNAL, BAC-6-205 SHAFT
14 40880 40880 BALL BEARING, SEALED, BAC-6-205 SHAFT
15 40425 BAC-25 KEY, 1/8” X 1/8” X 13/16”, EXTENDED KEYWAY
16 40068 BAC-6-205- SHAFT, EXTENDED KEYWAY, TANG, STAINLESS
HYD-SS STEEL
17 40163 $305 SEAL SUPPORT SPACER FOR 205 SERIES PUMP
BAC-75-HYD-
18 41348 304-PWM HYDRAULIC MOTOR, 11 GPM, PWM
19 41445 41445 O-RING, #10 SAE FITTING
20 41467 BAC-78- REVERSE CHECK ASSEMBLY, #10 SAE X #10 SAE
10X10SAE =
REPAIR KIT FOR FMC-205 PUMP WITH SILICON
NS 52705 | RK-FMCSC-205 CARBIDE SHAFT SEAL INCLUDES ITEMS 6 AND 7
NS 41362 RK-BAC-75- REPAIR KIT FOR 300 SERIES HYDRAULIC
HYD-300-L MOTOR
TANK & PUMP 3P Boom Sprayer 973P Page 47



[T

ILLUSTRATED PARTS LIST

Pump ACE 255F-304 & 255F-304 PWM

] _l j\) 3 ( ]L3|

i2

(18A) @y

Parts List 550055/550056: Pump ACE 255F-304 & 255F-304 PWM

ITEM EDPNO. VENDOR NO. | QTY. | DESCRIPTION
550055

0 - (550056) 1 | PUMP, 255-304 WET SEAL (PWM)
1 41100 BAC-53 4 | PIPE PLUG
1 41120 41120 4 | PIPE PLUG, STAINLESS STEEL (OPTIONAL)
9 30149 BAC-12-255- 4 | VOLUTE, CAST IRON, 300 X 220 FLANGED, E-

FLG COATED
3 40393 | BAC-23-B-SS | 1 | NUT, 3/8" NF, SS
4 42702 | BAC-24-B-SS | 1 | WASHER, 3/8” SS, VIBRATION PROOF
5 40434 | BAC-26-200-P | 1 | IMPELLER, THERMOPLASTIC, KEYWAY
5 40433 BAC'%?'ZOO' 1 | IMPELLER, CAST IRON, KEYWAY (OPTIONAL)
5 40436 BAC-26-200- 4 | IMPELLER, STAINLESS STEEL, KEYWAY

SS (OPTIONAL)

6 40015 BAC-4-150 1 | O-RING, BODY SEAL
. 40149 BAC-7SC- ;| SEAL, TYPE 2106 SILICON CARBIDE

205V MECHANICAL SEAL
8 40288 BAS\':[‘)‘“’" 1 | MOUNTING FRAME, CAST IRON, E-COATED

TANK & PUMP 3P Boom Sprayer 973P Page 48




[T

ILLUSTRATED PARTS LIST

ITEM EDPNO. VENDOR NO. | QTY. | DESCRIPTION
9 41330 41330 2 | CAP SCREW, 5/16" NC X 3/4"
10 | 40950 40950 4 | CAP SCREW, 3/8’NC X 3/4” HEX HEAD
CAP SCREW, 3/8’NC X 3/4” HEX HEAD,
10 40930 40930 4 | STAINLESS STEEL (OPTIONAL)
11 41130 BAC-54 1 | SLINGER
12 | 40385 | BACH-32-HD | 3 | SNAPRING, EXTERNAL, SHAFT
13 | 40820 BACH-33 2 | SNAP RING, INTERNAL, MOUNTING FRAME
14 | 40880 40880 > | BEARING
15 | 40425 BAC-25 1 | KEY, 1/8" X 1/8” X 13/16” SS
BAC-6-255-
16 | 41584 VA 1 | SHAFT, 625 DIA, 255, SS
17 | 40163 S$305 1 | SEAL SUPPORT SPACER (304N)
16 | 41343 | BACT5HYD- | | HYDRAULIC MOTOR, 9 GPM (INCLUDES 17,18,
304 19,20,21,22,23, 24)
18 | a131p | BACT5HYD- | [ HYDRAULIC MOTOR, 16.5 GPM (INCLUDES
306 17,188, 19,20,21,22,23, 24A)
18n | a134s | BACT5HYD- | [ HYDRAULIC MOTOR, INTEGRATED PWM
304-PWM VALVE, 9 GPM (INCLUDES 17,18A,20,21A)
19 | 41875 41875 1 | O-RING, #8 SAE FITTING
20 | 41445 41445 1 | O-RING, #10 SAE FITTING
o1 1442 BAC-78- . | REVERSE CHECK ASSEMBLY, #10 SAE X 1/2"
10SAE NPT, W/ O-RING
2ia | 41467 BAC-78- . | REVERSE CHECK ASSEMBLY, #10 SAE X #10
10X10SAE SAE, W/ O-RING (OPTIONAL)
BODY, RESTRICTOR ORIFICE, #8 SAE X 1/2”
22 | 41455 | BAC-80-8AE | 1 | BERURESINE
23 | 41448 41448 1 | O-RING, RESTRICTOR
ORIFICE INSERT, RESTRICTOR, W/ O-RING
24 | M4r | BACT98 | 1 | (504) (DO NOT USE WITH 304-PWM)
ot | 41440 BAC.79.9 1 ggeglc:lz INSERT, RESTRICTOR, W/ O-RING
FLOW LIMITING VALVE, #8 MSAE X 1/2" FNPT
25 | 41429 LS-304N 1| (302) (OPTIONAL)
NS | szra7 | REFNESC: || REPAIR KIT, INCLUDES ITEMS 6 AND 7
. 4136 | RK-BAC-75- REPAIR KIT: 300 SERIES HYD MOTOR WITH
HYD-300-L | ~ | HIGHPRESSURE LIP SEAL
TANK & PUMP 3P Boom Sprayer 973P Page 49




[T

Pump ACE 750

ILLUSTRATED PARTS LIST

) @2

Parts List 550018/550050: Pump ACE 750

ITEM EDP NO. ‘VENDOR NO. QTY. DESCRIPTION

0 ] 550018 .| PUMP 750 OASIS ACE (STAINLESS),
(550050) COMPLETE
1 41110 BAC-53 4 | PIPE PLUG, 1/8” NPT
| ag1ss | BAC-12-750- | | VOLUTE, 300 X 220 FLANGE, CAST IRON, E-
FLG COATED
40397 40397 1 | ACORN NUT, 5/8”-11 STAINLESS STEEL
4 | 30009 ACAL-4 2 | O-RING, VOLUTE SEAL
5 | 30182 BAC'(Z:?""’O' 1 | IMPELLER, CAST IRON, E-COATED
s | 3019 | BAC-26-750- | | IMPELLER, 316 STAINLESS STEEL
ss (OPTIONAL)
6 | 45264 | BAC-16-750 | 1 | SEAL PLATE, CAST IRON, E-COATED
R 41107 1 CP)l__glc;gs SAE X 1/4” FNPT, HEX HEAD, WITH
41316 41316 1 | AR VALVE, 1/4” NPT
40147 | BAC-7-750V | 1 | DUAL SEAL ASSEMBLY, TYPE 21, .875 SHAFT
10 | 41108 41108 1 | PLUG, SAE #8, HEX HEAD, WITH O-RING
11 | 44039 44039 1 | BUSHING, #8 SAE X 1/8” FNPT
TANK & PUMP 3P Boom Sprayer 973P Page 50



[T

ITEM EDP NO. ‘ VENDOR NO.

ILLUSTRATED PARTS LIST

QTY.

DESCRIPTION

| 44038 44038 1 ?1L;1s1|-)||NG, 1/2" MNPT X 1/8" FNPT (PRIOR TO
12 | 50150 50150 1 | PRESSURE GAUGE, 0-60 PSI, 1/8” NPT
13 | 55851 55851 1 | SITE GAUGE, #8 SAE, STEEL
13 | 55850 55850 1 | SITE GAUGE, BRASS 1/2’ NPT
14 | 45267 45267 4 | SPACER, SEAL PLATE
15 | 42701 42701 3 | WASHER, 3/8", VOLUTE AND MOTOR MOUNT
16 | 40333 | PACIATS0T |4 | MOUNTING FRAME, CAST IRON, E-COATED
CAP SCREW, 3/8” NC X 2-1/2”, HEX HEAD
17 | 40952 40952 4 | JoLutn)
CAP SCREW, 3/8" NC X 1", SOCKET HEAD
18 | 41907 41907 4 | (SEAL PLATE, MOTOR MOUNT)
19 | 41132 | BAC-54-650 | 1 | SLINGER, 7/8’ SHAFT
20 | 41943 41943 2 | SNAP RING, INTERNAL, FRAME
21 | 30174 | ACAL-32 | 2 | SNAP RING, EXTERNAL, SHAFT
22 | 40875 40875 2 | BALL BEARING, SEALED
23 | 41085 41085 1 | KEY, 188 X .188 X .875
BAC-6-750- SHAFT, 11T FEMALE SPLINE, STAINLESS
24 | 40066 | vp.ssws | ' |STEEL
o5 | 40793 | BAC-32-750 | 1 | SPACER, SHAFT
O-RING, FLANGE, M SERIES MOTOR
26 | 43419 43419 1| (EFFECTIVE 6/15)
PAD, ABSORBENT, M SERIES MOTOR
27 | 43414 43414 1| (EFFECTIVE 6115)
N BAC-75- .| HYDRAULIC MOTOR, PRESSURE PLATED
HYD-M22 GEAR TYPE, 18 GPM
S BAC-75- .| HYDRAULIC MOTOR, PRESSURE PLATED
HYD-M25 GEAR TYPE, 20 GPM
29 | 41445 41445 2 | O-RING, #10 SAE FITTING
BAC-78- REVERSE CHECK, #10 SAE MALE X 1/2” NPT
30 | 41442 10SAE 1| FEMALE
a1 | a1446 BAC-80- .| BODY, ADAPTER/RESTRICTOR, #10 SAE
10SAE MALE X 1/2” NPT FEMALE
NS | 55032 55032 132 | BARRIER FLUID, ROYAL PURPLE, QUART
REPAIR KIT, INCLUDES ITEMS 4 (2 PCS.), 9,
NS | 52724 | RKFMC7s0 | - | RRrR OGRS
TANK & PUMP 3P Boom Sprayer 973P Page 51



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Pump ACE 750 PWM

Parts List 550044: Pump ACE 750 PWM

ITEM EDPNO. | VENDORNO. QTY. DESCRIPTION

0 - 550044 1 | PUMP ACE OASIS 750, PWM, COMPLETE

1 | 41110 BAC-53 4 | PIPE PLUG, 1/8° NPT

| ap1ss | BAC-12750- | . |VOLUTE, 300 X 220 FLANGE, CAST IRON, E-
FLG COATED

40397 40397 1 | ACORN NUT, 5/8"-11 STAINLESS STEEL

4 | 30009 ACAL-4 2 | O-RING, VOLUTE SEAL

5 | 30182 | BAC-26-750-Cl | 1 |IMPELLER, CAST IRON, E-COATED

= | 3g1ge | BAC-26750- | . |IMPELLER, 316 STAINLESS STEEL
ss (OPTIONAL)

6 | 45264 | BAC-16-750 | 1 | SEAL PLATE, CAST IRON, E-COATED

- | a1107 1107 | PLUG # SAE X /4" FNPT, HEX HEAD, WITH

8 | 41316 41316 1 | AR VALVE, 1/4” NPT

9 | 40147 | BAC-7-750Vv | 1 | DUAL SEALASSEMBLY

10 | 40333 | BACHRTS0- |4 | MOUNTING FRAME, CAST IRON, E-COATED

1| 42701 42701 3 | WASHER 3/, VOLUTE DISCHARGE AND

TANK & PUMP 3P Boom Sprayer 973P Page 52



[T

ILLUSTRATED PARTS LIST

ITEM EDPNO. | VENDORNO. = QTY.

DESCRIPTION

12 40952 40952 4 (Ci/AgLLSJ('I:'E)EW 3/8” NC X 2-1/2”, HEX HEAD

13 41108 41108 1 PLUG, SAE #8, HEX HEAD, WITH O-RING

14 44039 44039 1 BUSHING, #8 SAE X 1/8” FNPT

15 50150 50150 1 PRESSURE GAUGE, 0-60 PSI, 1/8” NPT

16 55851 55851 1 SITE GAUGE, #8 SAE, STEEL

17 45267 45267 4 SPACER, SEAL PLATE
CAP SCREW, 3/8” NC X 1”, SOCKET HEAD

18 41907 41907 1 (SEAL PLATE, MOTOR MOUNT) 6 19 BAC-54-
650 41132 SLINGER, 7/8” SHAFT

20 41943 41943 2 SNAP RING, INTERNAL, FRAME

21 30174 ACAL-32 2 SNAP RING, EXTERNAL, SHAFT

22 40875 40875 2 BALL BEARING, SEALED

23 41085 41085 1 KEY, .188 X .188 X .875

o4 40066 E?S_—gg\f;& 1 g_ll-_légl' 11T FEMALE SPLINE, STAINLESS

25 40793 BAC-32-750 1 SPACER, SHAFT

26 43414 43414 1 PAD, ABSORBENT, M SERIES MOTOR

27 43419 43419 1 O-RING, FLANGE, M SERIES MOTOR

8 41336 BAC-75-HYD- 1 HYDRAULIC MOTOR, 18 GPM (65.9 LPM),

M22-PWM WITH INTEGRATED VALVE
29 41445 41445 2 O-RING, #10 SAE FITTING
30 41442 BAC-78- 1 REVERSE CHECK, #10 SAE MALE X #10 SAE
10X10SAE FEMALE
31 55032 55032 132 |5:ﬁ/|og_27ggRRlER FLUID, QUART 1.32 J RK-
NS 52724 i EEBAB!T(IEIB'II"\S]_C;LUDES ITEMS 4 (2 PCS.), 9,
TANK & PUMP 3P Boom Sprayer 973P Page 53




fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Pump Hypro 9306

Parts List 550045/550046: Pump Hypro 9306

550045
0 (550046) 1 COMPLETE PUMP ASSEMBLY, CAST (STAINLESS)
2406-0016 DRAIN/VENT PLUG

2 0154-9200C1
2 0154-9200S1
2A 0157-9200C
2A 0157-9200S

PUMP CASING (9306C)

PUMP CASING (9306S)

PUMP CASING (UNIVERSAL FLANGE 2' X 2' CAST)
PUMP CASING (UNIVERSAL FLANGE 2' X 2' SS)

G O N I

TANK & PUMP 3P Boom Sprayer 973P Page 54



[T

ILLUSTRATED PARTS LIST

ITEM PART NO.

' QTY. DESCRIPTION

2B 0158-9200C 1 PUMP CASING (UNIVERSAL FLANGE 3' X 2' CAST)

2B 0158-9200S 1 PUMP CASING (UNIVERSAL FLANGE 3' X 2' SS)

3 3430-0825 1 IMPELLER NUT (9306C and 9306S)

4 0401-9200P2 1 IMPELLER (NYLON STD 9306S)

4 0405-9100P2 1 IMPELLER (POLY OPTIONAL) (STD 9306S)

4 0405-9100P2 1 IMPELLER (GTX OPTIONAL)

5 3430-0332 1 O-RING

6 3430-0332 1 GASKET

7 3430-0332 1 MECHANICAL SEAL (VITON/CERAMIC (STD 9306C)

7 3430-0589 1 MECHANICAL SEAL (SILICON CARBIDE) (STD 9306S)

8 0750-9300C2 1 MOUNTING FLANGE (9306C)

8 0756-9300S 1 MOUNTING FLANGE (9306S)

9 2210-0020 4 HEX HEAD CAP SCREW (9306C)

9 2210-0125 4 HEX HEAD CAP SCREW (9306S)

10 1410-0056 1 SLINGER RING

11 1810-0015 1 SNAP RING

12 1820-0013 1 RETAINING RING

13 3430-0881 1 BALL BEARING

14 1410-0154 1 SPACER

15 3430-0881 1 LIP SEAL

16 2029-0014 1 THRUST BEARING ASSEMBLY

17 3430-0852 1 SHAFT (HM1C/HM5C)

17 3430-0855 1 SHAFT (HM3C)

18 2210-0005 1 HEX HEAD CAP SCREW

19 0150-2540C 1 MOTOR BODY (INCLUDES NEEDLE BEARING)

19 0150-2542C 1 I\Bﬂé),o-\rlgﬁg)ODY CASE DRAIN SAE-4 (INCLUDES NEEDLE

20 3430-0881 1 O-RING

21 1600-0095 1 DOWEL PIN (HMIC/HM5C)

21 1600-0096 1 DOWEL PIN (HMIC/HM3C)

22 1600-0084 1 DOWEL PIN (HMIC/HM5C)

22 1600-0085 1 DOWEL PIN (HMIC/HM3C)

23 3900-0022 1 GEROTOR (HM1C)

23 3900-0048 1 GEROTOR (HM3C)

23 3900-0048 1 GEROTOR (HM5C)

24 0720-2603 1 GEROTOR HOUSING (HM1C MODELS) 1/2" WIDE

24 0720-2606 1 GEROTOR HOUSING (HM3C MODELS) 1" WIDE
TANK & PUMP 3P Boom Sprayer 973P Page 55




[T

ILLUSTRATED PARTS LIST

ITEM PART NO. \ QTY. DESCRIPTION
24 0720-2604 1 GEROTOR HOUSING (HM5C MODELS) 5/8" WIDE
25 0254-2500C2 1 MOTOR END PLATE (INCLUDES NEEDLE BEARING)
s | wssaswos | 1 | WOTORENORUTE & 10 o8 NOBYPASS
26 2270-0039 4 WASHER
27 2220-0021 4 CAP SCREW (HM1C MODELS)
27 2220-0044 4 CAP SCREW (HM3C MODELS)
27 2220-0032 4 CAP SCREW (HM5C MODELS)
28 3430-0881 1 O-RING
29 3430-0881 1 O-RING
30 3360-0021A 1 PRESSURE PORT ADAPTER (INCLUDES O-RING)
31 3320-0051A 1 TANK PORT ADAPTER (INCLUDES O-RING)
32 3430-0881 1 GASKET
33 3430-0881 1 WASHER
34 2250-0038 1 LOCK NUT
35 3220-0029 1 BYPASS ADJUSTING SCREW
36 1610-0031 1 GEROTOR KEY (HM1C/HM5C)
36 1610-0055 1 GEROTOR KEY (HM3C)
37 1810-0026 1 SNAP RING
38 1610-0012 1 WOODRUFF KEY (9306C)
38 04432-SHW 1 WOODRUFF KEY (9306S)
REF 3430-0589 1 SILICON CARBIDE SEAL KIT (CONTAINS: ITEM # 7 & 5)
REF 3430-0332 1 REPAIR PARTS KIT (CONTAINS: ITEM 7, 5 AND 6)
REF 3430-0881 1 PARTS KIT (CONTAINS: ITEM 13, 15, 32, 33, 20, 28 & 29)
REF 2540-0806C 1 HYDRAULIC MOTOR (HM1C)
REF 2540-1606C 1 HYDRAULIC MOTOR (HM3C)
REF 2540-1006C 1 HYDRAULIC MOTOR (HM5C)
TANK & PUMP 3P Boom Sprayer 973P Page 56




fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

PRODUCT PLUMBING

Boom Plumbing Cleanout options

< 53

Parts List: Boom Plumbing Cleanout options
ITEM PARTNO. QTY. DESCRIPTION

51 90SASC1 AR |ASSEMBLY, STRAINER DRAIN 1¢

52 90SASC2 AR |ASSEMBLY, STRAINER DRAIN 2°

53 90SASC3 AR |ASSEMBLY, STRAINER DRAIN 3*

PRODUCT PLUMBING 3P Boom Sprayer 973P Page 57



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Capstan Boom Recirculation Option for Fast Track Tanks

ADD RECIRCULATION FITTINGS
ON TO THE LEFT TANK OVERFLOW

3) DETAILB

1

12

16

14

© IR
@—\...H/ %

HOSE COMES FROM /
RECIRCULATION

]
ON BOOM

PRODUCT PLUMBING 3P Boom Sprayer 973P Page 58



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Parts List 36270: Capstan Boom Recirculation Option for Fast Track
Tanks

ITEM PARTNO. | QTY. | DESCRIPTION
1 90SAU 14 SUB ASSY U-FITTING
2 500043 6 VALVE, 3/4" UNION
3 510016 170 | (FT) HOSE, 1.00" EPDM
4 530019 2 GASKET, 2.00 EPDM
5 530036 5 ELBOW, .75 MPT X 1.00 HB, 90
6 530066 1 FITTING, 1.00 MANIFOLD X 1.00 HB
7 530068 4 GASKET, 1.00 EPDM
8 530156 2 TEE, 3/4" POLY PIPE
9 530181 4 TEE, .75 MPT X 1.00 HB X 1.00 HB
10 530203 2 FITTING, .750 MNPT X 1.00 HB, POLY
11 530324 1 1" MANIFOLD CPLNG-45°
12 530362 1 Coupling 90° 1" Flanged
13 530447 1 MANIFOLD, 2 IN FP X 1 IN COUPLING
14 530530 1 ELECTRONIC MANIFOLD VALVE
15 530532 1 FITTING, 2" FULL PORT 45° Y FLANGE
16 540000 4 CLAMP, WORM SCREW, 1.00
17 540002 2 CLAMP, FP WORM SCREW, 2.00
18 540014 44 HOSE CLAMP, SS 1.00 #16
19 632205 1 3 PIN DEUTSCH EXTENSION 12"

PRODUCT PLUMBING 3P Boom Sprayer 973P Page 59



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Boom Shutoff, Gauge Plumbing

PRODUCT PLUMBING 3P Boom Sprayer 973P Page 60



ILLUSTRATED PARTS LIST

[T

Parts List: Boom Shutoff, Gauge Plumbing
ITEM VENDOR NO.

*FOR 3 BALL VALVES

| PART NO. | QTY. | DESCRIPTION

1 BJ-M200PLG 530093 | 1 | MANIFOLD PLUGY"
, 520027 | 3+ YI\?SXEF?.%V?/E% (I;/I}S\NIFOLD (NARROW)
2 | TT-56608-11-450BEC | 500028 | 3* ?/@CL)\KI'_EF?%)VE\‘/E%(Q"SN'FOLD (WIDE)
3 TT-45529-90X1 530190 | 3* | 90° QUICK CONNECT HOSE BARB
4 | TT-CP37166-1-302SS | 530193 | 3* |CLIP
5 BJ-150G 530019 | 10* | GASKET2"

6 | TT-CP7717-3-912-VI | 530198 | 3* | O-RING VITON
7 BJ-FC200 540002 | 10 | CLAMP2"
8 BJ-MLS200 530124 | 1 | MANIFOLD FILTER2"

NS BJ-LS250 FILTER 50 MESH (RED) (INCL. IN 530124)
9 BJ-MV200CF 500039 | 1 | MANIFOLD VALVE 2" STD.FLOW
10 BJ-M200150BRB | 530079 | 4 | MANIFOLD1-1/2" HOSEBARB
11 BS-1-1/2BH200 510014 | AR | HOSE 1-1/2"EDPM
12 BR-64024H 540016 | 4 | CLAMP STAINLESS 1-1/4IN
13 SS-2T200403BK | 510023 | AR | HOSE POLY BLACK 1/4"

14 AP-44103211 530004 | 1 | ELBOW, MALE
15 BJ-M200PLG025 | 530094 | 1 | MANIFOLD PLUG .25 PORT
16 BJ-M200CR 530090 | 1 | MANIFOLD CROSS 2"

17 BJ-M200BRB 530082 | 1 | MANIFOLD 2" HOSEBARB
18 BR-64044H 540018 | 2 | HOSE CLAMP (CLAMPS 16 TO 27)
19 506103M | 2 | BOLT HH 1/4 X 1-1/2" GR5 MAGNI
20 506256M | 2 | WASHER FLAT 1/4" MAGNI
21 596235M NUT HH CENTERLOCK 1/4" MAGNI
22 4154-GXX-160 790020 | 1 | PRESSURE GUAGE 0-160PSI
23 11786 | 1 | GUAGE- STRAP
24 11758 | 1 | GUAGE BRACKET
25 AP-44103206 530001 | 1 | SIOCKADAPTER 14" MPT X
26 | PA-5504-04-04-SS | 610006 | 1 | ELBOW 1/4" NPTSS
27 16682 | 1 | MOUNT, CROSS (ITEM 16)

28 506582M | 2 | BOLT, CARRIAGE 5/16 X 1 MAGNI
29 506257M | 2 | WASHER, 5/16 FLAT MAGNI
30 506249M | 2 | WASHER, LOCK 5/16 MAGNI
31 506236M | 2 | NUT, CENTERLOCK 5/16 MAGNI

PRODUCT PLUMBING

3P Boom Sprayer 973P

Page 61




fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Cross Assembly

Parts List 90SACROSS/TRUSS: Cross Assembl
ITEM  PART NO. QTY. | DESCRIPTION

1 530004 1 FITTING, ELBOW, .250 QC X .250 MST, 90D
2 530014 3 GASKET, 1.500 EPDM
3 530076 2 MANIFOLD, 2" X 1-1/4" BARB
4 530090 1 CROSS, MANIFOLD 2.00
5 530094 1 PLUG, MANIFOLD 2.00 W/ HOLE
6 540001 3 CLAMP, 2.00 STD WORM SCREW

PRODUCT PLUMBING 3P Boom Sprayer 973P Page 62



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Wet Boom Quick TeeJet Nozzle Body

ITEM PARTNO. | QTY. | DESCRIPTION
1 520085 AR | NOZZLE BODY, QUINTUPLE 25mm, QJ375

2 520084 AR | NOZZLE BODY, TRIPLE 25mm, QJ373 RH
NS 520102 AR | NOZZLE BODY, TRIPLE 25mm, QJ373 LH

PRODUCT PLUMBING 3P Boom Sprayer 973P Page 63



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Wet Boom & Brackets

Parts List: Wet Boom & Brackets
ITEM \ VENDOR NO. \ PART NO. \ DESCRIPTION

1 596227M | NUT 1/4” NYLOCK MAGNI

2 596256M | WASHER 1/4” MAGNI

3 16271 DELIVERY TUBE SUPPORT

4 540029 TUBE CLAMP BASE

5 ZM1473140 590048 U-BOLT STAINLESS STEEL

6 14301 TUBE, 6 PORT 15 INCH SPACING + FENCELINE

VALVE

14302 TUBE, 2 PORT 15 INCH SPACING
14303 TUBE, 3 PORT 15 INCH SPACING
14304 TUBE, 4 PORT 15 INCH SPACING
14305 TUBE, 5 PORT 15 INCH SPACING
14306 TUBE, 6 PORT 15 INCH SPACING
14307 TUBE, 7 PORT 15 INCH SPACING
14308 TUBE, 8 PORT 15 INCH SPACING
14310 TUBE, 10 PORT 15 INCH SPACING

TUBE, 7 PORT 20 INCH SPACING + FENCELINE
VALVE

14312 TUBE, 2 PORT 20 INCH SPACING
14313 TUBE, 3 PORT 20 INCH SPACING

14311

PRODUCT PLUMBING 3P Boom Sprayer 973P Page 64



[T

ILLUSTRATED PARTS LIST

ITEM VENDOR NO.

PART NO.

DESCRIPTION

14314 TUBE, 4 PORT 20 INCH SPACING

14315 TUBE, 5 PORT 20 INCH SPACING

14316 TUBE, 6 PORT 20 INCH SPACING

14317 TUBE, 7 PORT 20 INCH SPACING

14318 TUBE, 8 PORT 20 INCH SPACING

14319 TUBE, 9 PORT 20 INCH SPACING

14320 TUBE, 5 PORT 20 INCH SPACING + FENCELINE
VALVE

14321 TUBE, 6 PORT 20 INCH SPACING + FENCELINE
VALVE

14322 TUBE, 2 PORT 22 INCH SPACING

14323 TUBE, 3 PORT 22 INCH SPACING

14324 TUBE, 4 PORT 22 INCH SPACING

14325 TUBE, 5 PORT 22 INCH SPACING

14326 TUBE, 6 PORT 22 INCH SPACING

14327 TUBE, 7 PORT 22 INCH SPACING

14330 TUBE, 5 PORT 22 INCH SPACING + FENCELINE
VALVE

7 BR64032H 540017 CLAMP HOSE

PRODUCT PLUMBING

3P Boom Sprayer 973P Page 65




AST
f_ | ILLUSTRATED PARTS LIST

Motorized Control Valve (MCV1-1/2”)

11/2" POLY CONTROL VALVE
REPLACEMENT PARTS

063-0171-894

iITEM DESCRIPTION RAVEN PART #
1 Valve Cover 108-0159-407
2 #6-32 x 3/4" Lg. Screw 321-0000-256
3 Motor Assembly 063-0159-409
4 Woodruff Key 321-0000-062
5 Coupler Shaft Assembly (1 1/2° Valve) 063-0171-893
6 Seal Tetraseal 219-0000-020
7 Valve Body Assembly (1 1/2° Valve) 063-0171-892
8 Butterfly (1 1/2" Valve) 108-0159-414
a9 Isctation Flange Assembly 063-0159-457
10 *iso-Body Kit (1 172" Valve) (Not Shown) 117-0159-739
" ‘Polarity Reversal Jumper (Not Shown) 115.0159-415
12 Loctite RC-609 (Not Furnished) 222-1001-050

*NOTSUPPLIEDWITHSTANDARD UNIT

/@ When servicing Valve

Replace valve body with iso-body kit (item 10) if valve
I has been leaking internally

L - -
)
_/® Replace motor assembly if the motor will not run
/@ Before reassembling valve, remove the coupler shaft
/D from the valve body. Apply Loctite (item 12) to

coupler shaft and woodruff key. Place the coupler
shaft (item 5) and the woodruff key (item 4) onto the
motor shaft. Plug motor into the valve connector
coming from Sprayer Control Console. Check that
the motor rotates in both directions. Motor must stop
when coupler shaft CAM releases printed circuit
board button.

)

When reassembling valve, grease both sealing sur-
faces of coupler shaft. Insert coupler shaft into iso-
flange and be sure seal properly seats on shaft.
Install motor on valve body and apply silicon sealant
to mounting holes. Reassemble remaining items as
0) shown in parts diagram

( ) RAVEN INDUSTRIES, INC.

054-0156-185
103 REV.E
SHEET10F 1

PRODUCT PLUMBING 3P Boom Sprayer 973P Page 66



[T

ILLUSTRATED PARTS LIST

Raven Flow Meter (631801)

ITEM

REPLACEMENT PARTS, FLOWMETER, RFM-100p

DESCRIPTION

0w o N o AW N -

PRODUCT PLUMBING

BODY, MOLDED, RFM-100p, FLOWMETER
HUB/BEARING ASSEMBLY, UPSTREAM, RFM-100p
RING, RETAINING, WIREFORM, RFM-100

CLAMP, CABLE, PLASTIC, 1/4" x 1/2"

SCREW, THREAD FORMING, #10-16 UNC x 3/8" LONG
TURBINE, STUD, POLY, RFM-100p

TURBINE, FLOWMETER, 4 MAGNET, RFM-100p
STUD. DOWNSTREAM, CUP BEARING, FLOWMETER
SENSOR ASSEMBLY, EXTERNAL, DTM

SENSOR ASSEMBLY, EXTERNAL, DT

SENSOR ASSEMBLY, EXTERNAL, CON-X-ALL
SENSOR ASSEMBLY, EXTERNAL, METRI-PACK (JD)

REF.KIT 117-0171-646 FOR ITEMS 3,6,7, &8

RAVEN P/N:

106-0159-710
063-0173-580
335-0003-198
435-3002-017
310-0002-137
063-0173-057
063-0173-596
063-0173-744
063-0172-458
063-0172-447

063-0172-004
063-0173-855

3P Boom Sprayer 973P

054-0159-345
1/8/18 REV C
SHEET 1 OF 1

Page 67



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Raven Flow Meter and MCV

% 3
~ -~ 1 2 / 3
() 3 A
3 A / (% 2
8 >
7// ) / 10 B/ // ) //5 ,
L 12 Vol
: / 8’ ; ’/
3 ) //11
> A &,
/’ '\1 6 s’/ :
10 0 / /
y - }
8 7 / >

Parts List: Raven Flow Meter and MCV
ITEM \ VENDOR NO. \ PART NO. QTY. DESCRIPTION

1 BS-1-1/2BH200 510014 1 HOSE, 1-1/2" EPDM

2 BJ-150G 530014 3 GASKET, 2" EPDM

3 BJ-200G 530019 2 GASKET, 2" EPDM

4 BJ-M200CPG 530084 1 2" X 2" STANDARD PORT FLANGE
5 BJ-M220150BRB 530100 1 2" FP FLANGE X 1 1/2" HOSE BARB
6 BJ-M220200CPG 530102 1 2" FULL PORT - 2" REDUCER FLANGE
7 BJ-M220CPG 530244 1 2" X 2" FULL PORT FLANGE

8 BJ-FC200 540001 5 CLAMP, 2" STD WORM SCREW

9 BR-64024H 540016 2 CLAMP, 1-1/2" SS

10 - 520059 1 802 FLOWMETER

11 RA-063-0171-894 631805 1 CONTROL VALVE, 1-1/2"

12 BJ-M200CPG45 530087 1 2" SP FLANGE COUPLING, 45 DEG

PRODUCT PLUMBING 3P Boom Sprayer 973P Page 68



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Banjo 2” Full Port Flow Meter

Parts List: Banjo 2” Full Port Flow Meter
ITEM PART NO. QTY. | DESCRIPTION
1 530019 2 2" EPDM GASKET
2 530271 1 2" FULL PORT FLANGE - 2" MALE ADAPTER
3 530311 1 2" FULL PORT FLOW METER
4 530323 1 2" FULL PORT FLANGE X FEMALE COUPLER
5 540002 2 CLAMP, 2" FULL WORM SCREW

PRODUCT PLUMBING 3P Boom Sprayer 973P Page 69



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Electric Shut-Off Flow Back Ball Valve (2014 & Prior) Red Indicator

PRODUCT PLUMBING 3P Boom Sprayer 973P Page 70



[T

ILLUSTRATED PARTS LIST

Parts List: Electric Shut-Off Flow Back Ball Valve (2014 & Prior) Red

Indicator
ITEM = VENDORNO. DESCRIPTION
|| teaaceus |BSQHOIOR sane 1520, 05 WeTe oL
2 | CP50517-SSPV | RETAINING CUP, 304 STAINLESS STEEL.
N P gcT)é:gLE(TZ |—F|{EEA(\1[’)DC):AP SCREW, 1/4°-20 X 7/8”, STAINLESS
4 CP50514-PP | MOTOR ADAPTER, POLYPROPYLENE (BLACK)
5 | CP20125-TEF | THRUST WASHER, TEFON
6 CP56613-SS | STEM, 303 STAINLESS STEEL (FOR POLYPROPYLENE BALL)
e | CPTTATEIZX 1 0. RING, VITON (3 REQD)
8 | CP55223-NYB | FLOW BACK BODY, NYLON (BLACK)
9 | CP55223-NYB | ELASTIC LOCKNUT, 1/4” 20, STAINLESS STEEL (2 REQD)
10 | CP201062PP | FLOW BACK BALL POLYPROPYLENE (WHITE)
1% CP20564-VI | GASKET, VITON (2 REQD)
12* | CP20103-TEF | SEAL, TEF ON (2 REQD)
13* | CP7717-2-213-VI | O-RING, VITON (2 REQ'D)
14 | CP45514-NYB | END CAP, NYLON (BLACK) (QUICK CONNECT)
(5 | CP4525223/4- | SCREW, 1/4°-12 X 2-3/4” PAN HEAD, STAINLESS STEEL (4
SSPV REQD)
16 CP55224-PP | #75 NARROW TEE BODY, POLYPROPYLENE (BLACK)
17 CP45216-AL | MOUNTING RAIL, ALUMINUM
18 CP45259-SS | SCREW, M6 X 1 X 16 MM HEX, STAINLESS STEEL (4 REQ'D)
19 | CP7717-J-912-VI | O-RING, VITON
20 P ee ™ | QUICK CONNECT RETAINING CUP, 302 STAINLESS STEEL
s6609.3rs | VALVE BODY SUB-ASSY, SPECIFY OUTLET SIZE & BALL
MATERIAL (INC. [TEMS 3-19)

PRODUCT PLUMBING

3P Boom Sprayer 973P Page 71



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

fasT

®

PRODUCT PLUMBING 3P Boom Sprayer 973P Page 72



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

PRODUCT ELECTRICAL COMP.S

Pressure Transducer

Parts List: Pressure Transducer

ITEM | PARTNO. = QTY. DESCRIPTION
- 530400 1 TEE: 1/4” FPT, POLY
530401 1 NIPPLE: 1/4 X 1/4" MPT, POLY
632036 1 PRESSURE TRNSDCR 1-5V 0-250PS|

PRODUCT ELECTRICAL COMP.S 3P Boom Sprayer 973P Page 73



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Harness 3-Ball Valve Control - 631930

15
16
16

16
16

CKT |GA
1

—

7

Por
A
2
C

A

B

C

FLAG

63193

01D
LABEL

PRODUCT ELECTRICAL COMP.S 3P Boom Sprayer 973P Page 74



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Raven CR7

Parts List: Raven CR7, Non-Deere ISO Controller

ITEM  PART NO. QTY. | DESCRIPTION
1 632063 1 RAVEN PRECISION CR7 DISPLAY
2 632065 1 CABLE, CAN/POWER OEM ISO
3 632066 1 CABLE, CR7 ISO VT ONLY

Parts List: Raven CR7, Non-ISO Tractor

ITEM ‘ PART NO. QTY. | DESCRIPTION
1 632063 1 RAVEN PRECISION CR7 DISPLAY
2 632064 1 CABLE, RAVEN ISO/POWER
3 632066 1 CABLE, CR7 ISO VT ONLY

Parts List: Raven CR7, Deere ISO Tractor

ITEM ‘ PART NO. QTY. | DESCRIPTION
1 632063 1 RAVEN PRECISION CR7 DISPLAY
2 632067 1 CABLE, DISPLAY PORT, Y ADAPTER
3 632066 1 CABLE, CR7 ISO VT ONLY

PRODUCT ELECTRICAL COMP.S 3P Boom Sprayer 973P Page 75



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Raven SCS450 Console

PRODUCT ELECTRICAL COMP.S 3P Boom Sprayer 973P Page 76



[T

ILLUSTRATED PARTS LIST

Parts List: Raven SCS450 Console

ITEM ‘ VENDOR NO. DESCRIPTION

1 412-2011-049 | MANUAL ADJ. SWITCH
2 019-0159-078 | RATE1/RATE2/MANUAL SWITCH
3 412-2011-048 | POWER SWITCH
4 412-2003-010 | BOOM SWITCH
5 412-2011-046 | MASTER SWITCH
6 106-0159-437 | MOUNTING BRACKET
7 106-0159-438 | MOUNTING KNOB
8 510-2001-018 | FUSE HOLDER
9 510-1003-003 | FUSE, 15AMP.
10 631818 CONSOLE CONTROL CABLE (10FT.)
11 631819 FLOW CONTROL CABLE (6FT.)

631820 FLOW CONTROL CABLE (12FT.)
12 115-0159-016 | FLOW METER CABLE EXT. (6FT.)

115-0159-017 | FLOW METER CABLE EXT. (12FT.)

13 631814 FLOW EXT. CABLE (12FT.)

631815 FLOW EXT. CABLE (24FT.)
14 117-0159-402 | ASSORTED TERMINAL KIT
15 063-0159-734 | SWITCH COVER
16 117-0159-421 | 1-SET FILLER SPACERS
17 063-0172-024 | FACE PLATE ASSEMBLY
18 107-0159-478 | DISPLAY BOARD SPACER
19 063-0171-961 | LCD DISPLAY BOARD
20 064-0159-745 | PROCESSOR BOARD (SERIAL INTERFACE)
21 063-0172-022 | CONNECTOR PLATE ASSEMBLY (SERIAL INTERFACE)
22 063-0159-530 | BACK ASSEMBLY
23 063-0171-220 | SCS450 CONSOLE (SERIAL INTERFACE)

PRODUCT ELECTRICAL COMP.S 3P Boom Sprayer 973P

Page 77




ILLUSTRATED PARTS LIST

Control Harness 115-0171-085

fﬂS T

v Tl Salo\_/.._koll ACRANEY
g af ) —

= - UE‘ YO v1 O3 91
ol — VO 81 18/ 1HA 6l

03HILNS ATI+ T e VO 1 3ONVY0 vl

i O e

<l B V9 0Z 03¥-318Y0 ml,_ £l
zi Ty “ " V9 0T ¥OVI8-318v0 _ _ z\
Ll S — L/ 013HS-318¥D _ QM Ll

5_;ﬂ. M_e_w D V9 1 LHW/9Y¥0 0l

0GR N 91 | & > v B e A
7p 8 — V9 81 LHM/Nug B T

L —— Vo 81 IHM/Y18 L
9 — V9 81 ¥OVg 9
$ — Vo 81 I8 S
¥ e V9 81 NIRO y
¢ e VO 8l AQTTIA £
z —_— V9 Bl NMO¥E 4
sop— wnwm —~oy— wnm — |
I >—— V9 +1 3UHM S '

L7/ V9 2L ALHM  ——
uve -

Page 78

PRODUCT ELECTRICAL COMP.S 3P Boom Sprayer 973P



ILLUSTRATED PARTS LIST

fﬂS T |

Control Harness 115-0171-086 (6’) or 115-0171-129 (12’)

H3A0L
AVM £

Lr

H3INOL
AVM £

or

H3INOL
IN/ Y

Sf

H3IN0L
AM €

14}

ASSVY 0803
AvM 2

)

ASSVY 38vVo
Nd £

Lr

v
JINVAO
a8
31IHN
|\Q 3 NOI8
A
JINVA0
8 J1IHN
|\u S "8
v
3INV2I0 L
g —
> JITHN Nl@ AMA D
D|\ v o
v
JINVA0
a
31IHN
|\o ¢ s
v
JINVA0
4
J1IHN
|\0 ¢ »OC8e
O\
v
JINVAO
a
JIIHN
o|\ I NOI8
— —
[2 s 74T —
(.
L N Dﬁz m[u.
L V JIAQ
t> 20\ St

v3 BL 1HW/M8

VO 8 IHWNiB

VO v1 30NV

YO ¥1 3LHA

VO BL IHW/X8

VO €1 3N8

VO Bl NMO33

Vo BL XIVI8

N33x9 -02403
MCT113A-Q4QD
013HS-38BVD
AN -3V
03y-318v2

A\
@

\ 4
@«

vi

Vv

vV VvV
~

V
o

g ——-.

N — -

- — e —

N — e —

JOLIINNDD
Nid 9L

AN

Page 79

PRODUCT ELECTRICAL COMP.S 3P Boom Sprayer 973P



ILLUSTRATED PARTS LIST

fﬂS T

Harness Extension 115-0159-856 (12’) or 115-0159-857 (24’)

ON3 318v0
YOLDINNDD
Nid 91

cr

1ive—

4 10ds

ONI

230

¢ NDO3

I hOOB

Vo 81 [HW/ M8

7 NDOG

VO 81 IHM/NH8

MR

V9 81 LHW/ N8

9 o0g

DL

Ll

L KaoB

V9 8L M18/IHM

JNJ

¢l

el

NSt

Ty EEE——

a1g

O3HILIME ACL+

Gl

ol

M -

g+

V3 vl 3LHM

W 8l NMOYd

VO 8L MOTI3A

VI g1 N33HI

N

V3 81 3Nn18

VD Bl MOV18

Ul

Q13HS-378¥J —

o

WVI-31gY0

DMM |Ml_m <u =~

Y3 1 3JONVYHO

VY 7l 3LHM

vd ¥l 03y

UN3 FTOSNAJ
DLOINNOD

Nid 91

1

Page 80

PRODUCT ELECTRICAL COMP.S 3P Boom Sprayer 973P



®

fﬂ_ST ILLUSTRATED PARTS LIST
Py oo 8

Cable 10-Boom 115-0171-314 (24’)

J1 28 _—

{174) CBL-RED 20 CA (FLOW SC) Ot

\ £ 3
l [
j (Y64) CBL-BRK 20 GA (FLOW +%V) CBL! l J

v (154) CBL-SLD 20 GA (FLOW CND) CRLY ad <% |

(204) CBL-BLK 20 CA (PRESS SC) CBL2 [
(184) CBL-RED 20 GA (PRESS +v) CBL2 l

- (18A) CBL-SLD 20 GA (PRESS OND) CBL2 - |

(144) YELLOW 16 CA (INC)

(134) GREEN 16 GA (0€C)

{34) BACK 18 GA (BOOM 1) ——1—(*
(18) WHITE 16 GA (-8ATT)

= (W) wIE 14 GA (-8AT) {218) RED 16 GA (#BAIT) ————p-a(®

s
w
-

o
o

{4A) BROWN 18 CA (B00M 2) =]~
(1C) WHITE 16 GA (-B8ATY) oo

(21C) RED 16 GA. (+8AT) 1=

(SA) BUE 18 CA (800M 3) ———t—a(e

(10) WHITE 16 GA. (-BATT) <

(210) RED 18 GA (#BATY)

(6A) BUACK/WMITE 18 CA. (B00V 4)

! ) (7€) WHITE 16 o (-BATT)
S e (1A} RED 14 GA. (4BATT)

{21E) RED 16 CA. (+BaIT)

(74) BROWN/WHITE 16 GA. (BOOW $)
(1F) WHITE 16 CA. (< BATY) semedeea &

(21F) RED 16 CA. (4BATY) =————————p—a(s

(8

BLUE/WHITE 18 GA (BOOM &)

(28) WHITE 16 CA (-8ATY) ————t—<(e

N2 3

o Bl d 5 (228) RED 16 GA. (48ATY) ——efelo

{9A) WHITE/BRACK 18 CA (BOOM 7) ——T—C*

(2C) WHITE 16 GA (-BATY) =—1—<C®

(22C) RED 16 GA (+BAT]) =etal &

(104) WHITE/BROWN 18 GA (B0OM 8) ——1—<(*
4

(20) WHITE 16 GA. {~BATT) ——]~<o

(220) RED 16 GA. (4BATT) ————————p=ele

(11A) WHITE/BLUE 18 GA (BOOM §) ——1—C*

Sy 5t (26) WHITE 16 GA (-8ATT) ———1C
GRS Vil { (22¢) RED 16 CA f.am\_-fcl.‘
4 \ J

(124) PN 18 GA (BOOM 10)-————-‘("

{2F) WHIE 16 CA. {~BATT) =1~

(227) RED 15 GA. (+BATT) ————t—e(e

PRODUCT ELECTRICAL COMP.S 3P Boom Sprayer 973P Page 81



[T

ILLUSTRATED PARTS LIST

Cable Adapter 6- to 10-Boom - 631889

J1

16 PIN
CONNECTOR
CONSOLE END

4 PIN
WEATHER
PAK

PRODUCT ELECTRICAL COMP.S 3P Boom Sprayer 973P

o
15 &
e -
i134-‘——
12
1M G—o
i
Fe———
T
R ——
s g—
4 G
3 —
2 ¢——

1 e—
—

B

cgd——r
Dé——

B¢

RED 14 GA.

WHITE 14 GA.

ORANGE 14 GA.

CABLE - RED

CABLE - BLACK

CABLE - SHIELD

BLU/WHT 18 GA.

BRN/WHT 18 GA

BLK/WHT 18 GA.

BLACK 18 GA

BLUE 18 GA

GREEN 18 GA

YELLOW 18 GA

BROWN 18 GA

WHITE 14 GA.

RED 18 GA.

BLACK 18 GA.

WHITE 18 GA.

GREEN 18 GA.

+ BATT <3
- BATT ¢ 2

+ 120 SWITCHED | ;

SIG <28

+ 5V ¢ 25

GND < 21
BOOME |, o
BOOMS |/ g
BoomM4 |,
BooM1 |, ,
BOOM3 |, ¢
DEC 215

INC <16
BOOM2 | .

- BATT < 1
BOOM7 |4
Booms | ..
BOOMS | .
BOOM10 |, ..

J2

37 PIN
CONNECTOR
CABLE END

Page 82



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Fence Row (optional)

l L J 1 Ol 1.|

T lprmnr

Parts List: Fence Row (optional
ITEM = PART NO. QTY. | DESCRIPTION

1 520016 2 NOZZLE SEAT WASHER, RUBBER
2 520037 2 NOZZLE MANUAL CHEM SAVER

3 520038 2 NOZZLE ELECTRIC CHEM SAVER
4 632044 2 CABLE ADAPTER 2P DT TO 2P 6”
5 540032 4 CLAMP, HOSE 5/16”

6 632054 2 55 FENCE ROW CABLE

PRODUCT ELECTRICAL COMP.S 3P Boom Sprayer 973P Page 83



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Single Fence Line, Display Control

NOTE:
1. FOR USE WITH RAVEN RCM AND JD RC2000

Parts List 27360: Single Fence Line, Display Control
ITEM = PART NO. QTY. | DESCRIPTION
1 520037 1 VALVE, MANUAL CHEMSAVER
2 520038 1 VALVE, ELECTRIC CHEMSAVER
3 632044 1 FENCEROW ADAPTER CABLE, 6”
4 632054 1 FENCEROW CABLE, 55

PRODUCT ELECTRICAL COMP.S 3P Boom Sprayer 973P Page 84



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Single Fence Row, Toggle Switch Control

NOTE
1. FOR USE WITH RAVEN 450, JD GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

Parts List 27362: Single Fence Row, Toggle Switch Control

1 18437 1 PLATE, MOUNT

2 520037 1 VALVE, MANUAL CHEMSAVER

3 520038 1 VALVE, ELECTRIC CHEMSAVER

4 632204 1 2 PIN DT 20° CABLE EXTENSION

5 632044 1 FENCEROW ADAPTER CABLE 6”

6 632054 1 FENCEROW CABLE, 5%

7 632089 1 CABLE, SINGLE ELECTRIC FENCELINE NOZZLE
8 800261 1 DECAL, FENCELINE & AGITATION

PRODUCT ELECTRICAL COMP.S 3P Boom Sprayer 973P Page 85



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Dual Fence Line, Display Control

NOTE
1. FOR USE WITH RAVEN RCM AND JD RC2000

Parts List 27361: Dual Fence Line, Display Control

ITEM  PART NO. QTY. | DESCRIPTION
1 520038 2 VALVE, ELECTRIC CHEMSAVER
2 632044 2 FENCEROW ADAPTER CABLE, 6’
3 632054 2 FENCEROW CABLE, 55'

PRODUCT ELECTRICAL COMP.S 3P Boom Sprayer 973P Page 86



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Dual Fence Row, Toggle Switch Control

NOTE:
1. FOR USE WITH RAVEN 450, JD GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

Parts List 27363: Dual Fence Row, Toggle Switch Control

1 18437 1 PLATE, MOUNT

2 520038 2 VALVE, ELECTRIC CHEMSAVER

3 632204 1 2 PIN DT 20° CABLE EXTENSION

4 632044 2 FENCEROW ADAPTER CABLE, 6”

5 632054 2 FENCEROW CABLE, 55

6 632088 1 CABLE, DUAL ELECTRIC FENCELINE NOZZLES
7 800261 1 DECAL, FENCELINE & AGITATION

PRODUCT ELECTRICAL COMP.S 3P Boom Sprayer 973P Page 87



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

BOOM CONTROL - NORAC

See also NORAC Hydraulic Valve Block and NORAC Auto Height Boom Control Hydraulic
Schematic UC4+ & UCS

NORAC Auto Height Boom Control UC4+

BOOM CONTROL - NORAC 3P Boom Sprayer 973P Page 88



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Parts List 631902: NORAC Auto Height Boom Control UC4+

1 44658-19 1 CABLE INTERFACE UC4 BC C13 FT1 MAIN

2 44651-03 1 CABLE EXTENSION VALVE GENERIC

3 44650-35 1 CABLE POWER GENERIC PULL-TYPE

4 4461BC+ 1 UC4 PLUS BOOM CONTROL PANEL

5 44658-20 1 CABLE INTERFACE UC4 BC C12 FT1 WINGS

6 44664 1 CABLE UC4 CAN NODE DUAL

7 44668 1 CABLE UC3 SENSOR BRANCH 1 AMP RECEPT 3 AMP

PLUGBC

8 44631 3 UC4 ULTRASOUND SENSOR

9 44642 1 UC4 PLUS ROLL SENSOR

10 44641 1 UC4 PLUS ROLL SENSOR W TEMPERATURE PROBE
11 44933D 1 \Fgﬁl:r\éED?JLg%PégC‘l BC 2-STATION CC/LS VARIABLE
12 44656D 1 CABLE VALVE VARIABLE RATE DUETSCH
NS 44656 NS CABLE VALVE VARIABLE RATE DIN TERMINAL

BOOM CONTROL - NORAC 3P Boom Sprayer 973P Page 89



ILLUSTRATED PARTS LIST

[T

NORAC Auto Height Boom Control Harness

Note:This

cable end

is notused.

e

P4 P3
~
Pl&A -— R16
~—
P4
GND K ®O
CAN+ ORGC ®O
+12v RED @O
CAN- BLU/BLK @O
P3
—O0Q@ +12v red
O® UNUSED
et @ GND bllc/wht
P16A RI6
GND BLK/WHT v b/ wht ® 0§ —@ ® GND BLK
REMOTE MANUAL BLU + blu @O-¥ B @ RREMOTE MANUAL BLU
LEFT-UP GRN + grn @ 0D¢ B/ O LEFT-UP GRN
MOTION INMIBIT org @0 i} @ CAN+ ORG
12V red + red/blk ® O-§ R @ +12V RED
LEFT-DOWN WHT + aht @O0 ®|®LEFT-DOWN WHT
GN WHT/RED + RED/BLX QO 3-8 O GND BLK/WHT + WHT/RED
REMOTE AUTO blu/bix ® O i} (@ CAN- BLUZBLX
MAIN-DOWN BLU/WHT + olu/aht ® 0§ | ® MAIN DOWN BLU/WHT
RIGHT -UP GRN/BLX + grn/blk @ D¢ R @ RIGHT -UP GRN/BLX
MAIN-UP GRN/WHT + grn/wht @ O¢ = O MAIN-LUP GRN/WHT
BYPASS ORG/BLX + org/bik @0 % @ BYPASS ORG/BLK
Qo @3 GND RED/BLK
RIGHT -DOWN WHT/BLK v wht/blx @ O-¢ % (3 RIGHT-DDWN WHT/3LK
ROLL -CCW RED/WHT  + red/sht @ O-g ® ® ROLL-CCV RED/WHT
ROLL-CW BLK/RED bix @0 ® @®ROLL-CW BLK/RED
PlEBLdsdoodododddonn
lololololololeoICTC L Ll
SEoxXxoXoXRXXEX
TR 8 B R, Sho5%855552ss
TWRGL O DOMITCS OWTY CAVITY T 33€¢ 5O
IR0 B OMITCE CAWITY MG > §_L‘_ .t‘L
) . -] flo = e o
T =
z £ .8 -
I =z
iz 333, _3&>»
& 8 85a*ad
W Zz SwugiTivi,ouwn
=L =] I e T L 2
O‘—-—-)b—Clzxz.JI_J<
TLrepLISES a5 da
WWD —=wWwad =q9<0=0 >
O U2 » AI I o
BOOM CONTROL - NORAC 3P Boom Sprayer 973P Page 90



st

ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Extension Harness - No. 4465103

Connect To p4
44664

EEIC S ]
V4
P16
P4
GND BLK® Oy
CAN+ ORGE® O——
s12v RED® Oy
CAN- BLU/BLK® O—
P16
GND BkOO
REMOTE MANUAL BU@O
LEFT-uUP GRND O
CAN+ ORG ® O——++
.12V RED® O—r
LEF T-DOWN WHT® O
GND BLK/WHT + WHI/REDD O
CAN- BLU/BLK ® O0—
MAIN-DOWN BLU/WHT ® O
RIGHT -UP GRN/BLK ® O
MAIN-UP GRN/WHT @ O
BYPASS ORG/BLK 8 o
GND RED/BLX « BLU/RED@ O
RIGHT -DOWN WHI/BLK @ O
ROLL-CCW RED/WVHT B O
ROLL-CW BLK/RED@ O

L] S6A
: Connect To
N 44656
A I/
- T6A
c g, Connect To
; - 44658-19
&S ‘ ; S3
SO I Not Used
T

=, Y| Connect To
e il 44658-20

S6A
fr——t® (O RIGHT -UP

GRN/BLK + RED
BLK + BLK

BOOM CONTROL - NORAC

[}

Té

r—t——=—=8 @ GND
e ® @ RIGHT-DOWN WHT/ZBLK + YLW
—8 ® LEFT-UP GRN + GRN
® © GND BLK + BLK
—@& @ LEFT~DOWN WHT + WHT
T6A
O ® MAIN-UP Gmwvurj Flip Wires A&B For
O ® MAIN-DOWN  BLU/WHT — Truss Boom 120V132'
0 @ LEFT-DOWN WHT
—O® LEFT-P GRN
1 O @ RIGMT-UP RED
O © RIGHT-DOWN YLV
S3
® ® ROLL-CW BULK/RED
——8&® GND WHT ROLL
@ ® ROLL-CCW  RED/WHT BIAS
T3
O ® BYPASS mc./gu BYPASS/

@® GND RN
'_g® REMOTE wanuaL  BLU  REM MAN

S6B
@ GND GRN
—a& ® GND WHT
& © GND BLK
——a ® GND BLK

@
x
[Sloleielolo]

3P Boom Sprayer 973P

@ GND BLK/WHT + WHT/RED
@ GND RED/BLK + BLU/RED

Page 91



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

NORAC Auto Height Boom Control Sensor Cables
Item C02: 44668 — Sensor Branch Cable

1 - BLACK

2 - GREEN TERMINATION
3 - RED RESISTOR BETWEEN
4 - WHITE PINS 2 AND 4 150 Ohm

[T

T n@ i

BLACK 1 - BLACK

1 - 1 - BLACK
2 - GREEN 2 - GREEN 2 - GREEN
3 - RED 3 - RED 3 - RED
4 - WHITE 4 - WHITE 4 - WHITE
Item C02B: 44664 — Cable UC4 CAN Node Dual
1 - BLACK
2 - GREEN 1 - BLACK
3 - RED 2 - GREEN
4 - WHITE 3 - RED
h 4 - WHITE
] T
[T ]
IIIII I (LT
1 - BLACK 1 - BLACK
2 - GREEN 2 - GREEN
3 - RED 3 - RED
4 - WHITE 4 - WHITE
BOOM CONTROL - NORAC 3P Boom Sprayer 973P Page 92



[T

ILLUSTRATED PARTS LIST

Item C03: 44656 — Valve Cable (Variable Rate)

DIN Terminal

Bly WIGE COLOR EUNCTION

A GREEN RICHT-LP

B BLACK GND

C WHITE RIGHT - DOWN

0 GREEN LEFT-uP

4 BLACK CND

r wHITE LEFT-DOWN

2ly wisf (008 ECUNCTION

1 GREEN LEFT-uP
2 BLACK GROUND
3 NOT USED NOT usED

B

2l CUNCTION
1 WHITE LEF T-TOWN
4 BLACK GROUND
3 NOT USED  NOT USED

4t
L 1
W—” \‘\ » iog :
— g - =Rl '
M“D :;&oﬁ”' r - ::’::.—-
mh .f";.‘.. 'm:ﬁ—_—] cny -
Terminal -
N\ L]
4 I
BOOM CONTROL - NORAC 3P Boom Sprayer 973P Page 93

|

|

WIRL COLOR FUNCTION

VHITE
2 BLACK GRO:
3  NOT USED  NOT

T
1

UND
usSED

RIGHT - DOWN



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Item C13: 44658-19 — Main Interface Cable

WIRE LABEL DESCRIPTION

R2A - MAIN
R2B - DOWN/DIRECTION
s6 - C13

X L.@ Ground

ecn P2B

<6 @ Doen/Drection
-l g @ Groung
Mo Doen 8: — R2
®8 @ Doen/Drec tion
8. @ Growns
::]
76 8C

®®©®©®

i§ik

DS6 r‘@‘®795®—®"|

BOOM CONTROL - NORAC 3P Boom Sprayer 973P Page 94




ILLUSTRATED PARTS LIST

[T

Item C12: 44658-20 — Wing Interface Cable

WIRE LABEL DESCRIPTION:

R2A - LEFT
REB
R2C
S3

S3

BLK

RED P2A
—O0Q@® Left
~—0® Ground

YLW
R2A
—R @ Left

R @ Ground

rep P2B
—0@® Right
~—0® Ground

Lw
R2B

WHT
—— —® ® Right

—8’ @ Ground

RED
PaC

Bypass ® & LS
[0)::]

Rem. Manual © & AT

BOOM CONTROL - NORAC

T3

Right @ O+

| Rem. Manual @ O

—0 @ Bias-up/Bypass
—0® Ground

YLW

ReC

=R/ ® Bias-up/Bypass
—R @ Gruond

3P Boom Sprayer 973P

Page 95



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

NORAC Sensor Brackets
1 2 3 4

Parts List 99NOR1 20132I;‘RTB: NORAC Sensor Brackets

ITEM  PART NO. QTY. | DESCRIPTION
1 590118 2 U-BOLT 1/4 X2
2 506227M 4 NUT HEX 1/4" NYLOCK MAGNI
3 16737 4 SPACER SENSOR MOUNT
4 16715 2 MOUNT BREAKAWAY SENSOR
5 16721 1 MOUNT CENTER SECTION

BOOM CONTROL - NORAC 3P Boom Sprayer 973P Page 96



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Severe Terrain Kit UC4/UC5

Parts List 99NOSTK: Severe Terrain Kit UC4/UC5
ITEM VENDORNO. PART NO. QTY. DESCRIPTION

1 NO44631 631900 2 SENSOR UC4
NS NO43750 631911 2 SENSO RUC5S

2 596227M 3 NUT HEX 1/4" NYLOCK MAGNI
3 16720 2 SENSOR MOUNT

4 596115M 3 BOLT HH 5/16 X 1 GR5 MAGNI
NS NO44669 631901 1 CABLE SEVERE TERRAIN UC4
NS NO4222010A 1 CABLE SEVERE TERRAIN UC5

BOOM CONTROL - NORAC 3P Boom Sprayer 973P Page 97



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

UC5 NORAC Kit Layout

Connect To

Existing
Power Coable

®, (0 Fast
~ Moin &
Direction
Valve

BOOM CONTROL - NORAC 3P Boom Sprayer 973P Page 98



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Parts List: UC5 NORAC Kit Layout, Network Cable

P6A P6B
ECU GND BLK OO 0 @ BLK ECU GND
SIG GND ORG @ O 0 ® ORG SIG GND
CANL WHT @O O @ WHT CANL
CANH GRN OO 0O @ GRN CANH
SIG PWR BLU @O 0® BLU SIG PWR
ECU PWR RED ® O 0 ® RED ECU PWR
ITEM  PARTNO. | QTY. | DESCRIPTION
CO1 43220-10A - Cable UC5 Network 14 AWG — 10M
Cc02 43220-01A - Cable UC5 Network 14 AWG — 1M
CO03 43210-03A - Cable UC5 Network 18 AWG - 3M
co04 43210-01A - Cable UC5 Network 18 AWG - 1M
CO05 43210-20A - Cable UC5 Network 18 AWG — 20M

Parts List: UC5 NORAC Kit Layout, Valve Cable

ITEM  PARTNO. | QTY. | DESCRIPTION
C10 43230-04A - Cable UC5 Valve DT to DT

BOOM CONTROL - NORAC 3P Boom Sprayer 973P Page 99



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Item C20: 43240-01B — Cable UC5 Interface Tilt DT

R2A
® @O + BLK
® - GRN
RIGHT UP
P2A
O® + YEL
Lo ® - GRN
R2B
P12 ® ® + BLU
RIGHT UP BLK ®oo—m— ”‘8’ ® - GRN
RIGHT UP YEL @O RIGHT DOWN
RIGHT DOWN BLU ®eo0—m——— P2B
RIGHT DOWN WHT @O O@® + WHT
(0] :: |—o@ - GRN
® B
[O)::]
(OF::] R2C
-FT DOWN BRN [O) e} ® O + BRN
=t | DOWN RED @O ® - GRN
TT o o L — LEFT DOWN
b1 v PUR o
® PaC
0 @ + RED
I—o@ - GRN
|| R2D
® ® + ORG
® - GRN
’_Epen LEFT UP
O @® + PUR
Lc ® - GRN

BOOM CONTROL - NORAC 3P Boom Sprayer 973P Page 100



[T

ILLUSTRATED PARTS LIST

Item C21: 43240-07B Interface Main DT (With Aux 1 & 2)

R
®
aP(%A
Lg @
P12 mR(%B
AUX 1 BLK o o0——m— ’—E@
AUX 1 YEL @O
AUX 2 BLU ®o0—m— P2B
AUX 2 WHT @ o 1*XO)
MAIN DOWN BRN ®o Lo ®
MAIN DOWN RED ® O
MAIN UP ORG ® o0——m—mmm
MAIN UP PR @ O R2C
® oY) ® ©
=)
©8 N
o= P2C
QO ®
®

BOOM CONTROL - NORAC

0

720
n
)

3P Boom Sprayer 973P

UU éﬂ
eon e

.

o

I+

1+

I+

[

I+

1+

BLK
GRN

YEL
GRN

BLU
GRN

WHT
GRN

BRN
GRN

RED
GRN

ORG
GRN

PUR
GRN

AUX 1

AUX 2

MAIN DOWN

MAIN UP

Page 101



[T

ILLUSTRATED PARTS LIST

BOOM CONTROL - RAVEN

PowerGlide Wiring Schematic

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE

/ 063-0130-011

BOOM CONTROL - RAVEN

* d

115-0230-002

' MO PLT UP COR TEC
RGHT W1 DOWN COn. TOL

115-0230-003

3P Boom Sprayer 973P Page 102



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

PowerGlide Hydraulic Block

334—-0005-059

534-0002-072

334-0002-070

BOOM CONTROL - RAVEN 3P Boom Sprayer 973P Page 103



ILLUSTRATED PARTS LIST

fﬂS T

£20-0000-G2¢ 30V — ¢
L€1—-0000—-612 Tv3S - |

1£9-6GL0-91 1 {20~ 1000-¢€E ZZO-0000-5Z€ 33IHM ONIMVIE - T
$Z0-0000-62¢ (NMOHS SWILI TWNY3INI SIaMIoN
ATEWISSY 8NH) 100-0000-91 1
985—1C10-£90

50L—Z500- 1 | \/ ),
6S0-000¥-21

(1v14 ON) 800-1€10-Z2¢
Sqmﬁw $00—-1€10-22¢
(HLOONS) £00-1E10-22¢

190—-000¥—21
OLL=¥S00-11LE

629-6S10~911

$10-0000—1 (SONNY3Ig/ 9nH INYS)

995-65L0-9LLYY QIO
(NMOHS) NOIHSND

PowerGlide Wheels

Page 104

3P Boom Sprayer 973P

BOOM CONTROL - RAVEN



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

PowerGlide Solid Axle
:,.Liﬂ. .SI—D-E -------------- RIGHT SIDE |
WHEEL ASSEMBLY 1 WHEEL ASSEWBLY |
1
. /|
{ T m~ou|-m_/ |
CB3-0131-566 — ; P I
' 3220131008 —
- 322-01 31 -204 \
‘ A

' \ | \
e e T e ST A A

Hue BrREAKOUT

322-0131-003 (SMOOTH)
322-0131-004 (TREADED)
322-0131-008 (NO FLAT)

.-~

—
-~

116-0000-001 (HUB ASSEMBLY
INCLUDES INTERNAL ITEMS SHOWN)

2 — BEARING WHEEL 325-0000-022
1 = SEAL 219-0000-131

2 — RACE 325-0000-023

BOOM CONTROL - RAVEN 3P Boom Sprayer 973P Page 105



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

PowerGlide, PowerGlide Plus, or UltraGlide Touch Down Bracket

Parts List 34922: PowerGlide, PowerGlide Plus, or UltraGlide Touch
Down Bracket

ITEM  PART NO. QTY. | DESCRIPTION

1 596769M 8 NUT, FLANGE 3/8" MAGNI

3 596129M 8 BOLT HH 3/8 X 1-1/2 GR5 MAGNI

4 596223M 4 NUT JAM 1/2" MAGNI

5 596725M 4 SETSCREW SQUARE HEAD MAGNI
6 16648R 1 BRACKET WHEEL 22" ROW RH

7 16648L 1 BRACKET WHEEL 22" ROW LH
NS 631878 1 RAVEN ULTRAGLIDE WHEEL KIT

BOOM CONTROL - RAVEN 3P Boom Sprayer 973P Page 106



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

PowerGlide Plus Wiring Schematic

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE

CAN ADAPTER TEE ég?_l.—l

W/POWER

115-0171-368
PASSIVE TERMINATOR
063-0172-369 115-0230-007
3-0130-011 Dj

1 15-0230—005/ .
CONNECT TO SWITCHED POWER + — -=="

PORT 4A COIL

e ATNINTER ST | PORT G1 TRANSDUCER

-ﬂ]—EB
UL

PASSIVE _Ej_-.—: PORT 5A COIL
AL

TERMINATOR

1
1
:
'
; PORT 48 COIL
i 063-0172-369
: 115-0230-008 (OPTIONAL EXTENSION) I s | PORT G4 TRANSDUCER
.
WITCHE
: /> ooue -E—CD PORT 13A PROP. DRIVER
H AUXILLARY

POWER LEFT TILT UP COIL TEE
LEFT TILT DOWN COIL TEE
RIGHT TILT UP COIL TEE
POWERGLIDE PLUOS’:? 063-0130-010 RIGHT TILT DOWN COIL TEE
ULTRAGLIDE: 063-0130-013 CENTER SENSOR UP - SENSE
CENTER SENSOR UP - CONTROL
CENTER SENSOR DOWN - SENSE
CENTER SENSOR DOWN - CONTROL

/ 14l
115-0230-045 &-ﬁj] ACCUMULATOR POWER

P} LEFT OUTER SENSOR

LEFT INNER SENSOR

RIGHT OUTER SENSOR

RIGHT INNER SENSOR

hljj CENTER SENSOR

BOOM CONTROL - RAVEN 3P Boom Sprayer 973P Page 107



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

PowerGlide Plus Hydraulic Block

333-0002-222

534-0002-074

BOOM CONTROL - RAVEN 3P Boom Sprayer 973P Page 108



[T

ILLUSTRATED PARTS LIST

UltraGlide Hydraulic Schematic

Left Boom Tilt Cyl.

o

?

&

Right Boom Tilt Cyl.

}__

9 §

Machine Valve

o’ pr TSP
/T T
ﬁgﬁ——@ AutoBoom Valve

To Pump

To Tonk

\214-1m-slo

214-1000-610

—— Original Hose

—— AutoBoom Hose

117-0232-096, 117-0231-096 HYD SCHEMATIC 126

BOOM CONTROL - RAVEN 3P Boom Sprayer 973P Page 109



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

PowerGlide Plus & UltraGlide Valve Replacement Parts

=
(@]
(@]
4a]
w
[ .}
<
% .
L
0= =
ND 5

- a
| O
e M5 Z
qV] 1 —S5uw
) Q oOg &
¢V} o |z O
1 =} Mo
S i 9%
2 3 5
& ® g g
) - E
<
™ s
~N
%
-
-
a

334-0002-106
333-0012-284

334-0002-118
334-0002-104 —/

334-0002-107

334-0002-100
422-0000-086
334-0002-118

334-0002-105

BOOM CONTROL - RAVEN 3P Boom Sprayer 973P Page 110



st

ILLUSTRATED PARTS LIST

Sensors

S >
063-0130-009 ()
\m/
"
408-4001-093 l'
—
X
114-0159-644 .
R |

106-0159-627

312-1001-173 —— &

BOOM CONTROL - RAVEN

3P Boom Sprayer 973P

——106-0159-628

312-1001-173

312-4000-059
313-2300-013

314-0000-016
2 313-2300-013

106-0159-626

&> ~—312-1001-173

Page 111



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

UltraGlide Mounting Parts

BOOM CONTROL - RAVEN 3P Boom Sprayer 973P Page 112



ILLUSTRATED PARTS LIST

[T

Parts List: UltraGlide Mounting Parts

ITEM VENDORNO. | PARTNO. | QTY. DESCRIPTION
1 16464 2 MOUNTING BRACKET BREAKAWAY
2 596115M AR | BOLT HEX HEAD 5/16 X 1 GR5 MAGNI
3 596228M AR | NUT HEX 5/16 NYLOCK MAGNI
MOUNTING BRACKET SEVERE
4 16468R 1op7 | MOUNTING ¢
MOUNTING BRACKET SEVERE
NS 16468L 1op7 | MOUNTING ¢
5 | RA0630130014 1 SENSOR CENTER SECTION
MOUNTING BRACKET CENTER
6 16471 1 SN
7 14461 1 SPACER DOM
8 18439 1 PLATE NODE MOUNT
9 490 1 BOLT HEX HEAD 3/4 X 9 GR5 ZP
10 121 2 BOLT HEX HEAD 5/16 X 4 GR5 ZP
STRAP, MOUNTING BRACKET
11 16470 1 CENTER SECTION
12 596257M AR | WASHER FLAT 5/16 MAGNI
BOLT HEX HEAD 5/16 X 1-1/ 2 GR5
13 596116M AR | PO
14 | RA3132202463 SPRING STOP
2
15 | RA1160159704 | 631881 | 2 | BRACKET MOUNT
16 | RA3140000025 SPRING BREAKAWAY PROTECTION
17 | RA1070171948 ROLLER BREAKAWAY PROTECTION
18 | RA1160159705 BASE BREAKAWAY PROTECTION
19 | RA3110054001 BOLT BREAKAWAY PROTECTION 3/8
20 229 NUT HEX NYLOCK 3/8"ZP
2
21 | RA0630130026 SToa0pT | SENSOR WING
2
22 596117M | o2 | BOLT HEX HEAD 5/16 X 2 GR5 MAGNI
23 | RA3140000016 AR | SPRING

BOOM CONTROL - RAVEN

3P Boom Sprayer 973P

Page 113




fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Raven XRT Wiring

OO0 sil N

NdYOL g [ 4
HOSNE NOWS0d &
WISHINE TNV Q

r ]

@ =

5 7 D up

WOOrsil N

Nl '
HOMNIS NOUSOd 28
WARIKE THVD i fj

:

: 1 https://bit.ly/
|
! H 461G3m7

NérOl
YOSNE NOWLS O
WISHINE TEV

g || e |
1| ! l %

) oW (ht]

PR 115223577

CARLE ECU XRT_AB [ AF
AY. TRUSS BOOM FAST

S 0
i
1@

-

TEM XR
X T
CONDARY
LU
1SITEIU
MAPTR YARAELE & STROXE
L RTRD % o

%Kw'
§

a8
=

9 — 1
WOMordil Nd m_ b

NdrOJ
BOSNTES NOUSOY
WVisHiss Tev)

OIS

SERSOR SA0AR EGHT
PN DEM

BOOM CONTROL - RAVEN 3P Boom Sprayer 973P Page 114



ILLUSTRATED PARTS LIST

fﬂS T |

296€L10€90 ‘Nd
LHOIZH Y¥VOYY HOSN3S

e

sy Oh

9Z0-5£Z05L1
02 14X 'N008
AYVONOO3S ‘3180

=l @

LZ0-SE20S1L
5T 18X 'NO08
AHYNIRd "378VD

Z96-€210-€90 ‘Nd
L1HOI3H ¥VaYY HOSNIS

&
® = D g

L20-SEZ0SH
SZ LyX 'WO08
ANV ‘378YD

9Z0-SEZ0SLE
0Z 14X 'WOo0a
AYVONCO3S F18V0

BLEELLOE90 Nd
L NBLY
‘861289 1SV4 ‘N3

- g -

—&

2B1-GEZ0SL) Nd
1Svi

‘gv "L¥X 'Nd3 318v0

Z96EL10-€90 ‘Nd

LHOIFH ¥VOYY YOSN3S

&

%\/ SO5-E210-E00 ‘Nd

19X W3

Page 115

3P Boom Sprayer 973P

BOOM CONTROL - RAVEN



ILLUSTRATED PARTS LIST

fBsT

©
Al
el
(0]
®
H3ONASNYHL
SNBSS dN NOILO3S
j HIINIO NIVIN
(dn LNLHT) (dn 1L HY)
dn dan
(NMOQG L7114 HY) (NMOQ LULHY LTL 43 LILLIHON  (NmO@ 1711 HY)
NMOQ NMOQ NMOQ
\l 1L 1HOIN \\I 1L 1431 I/ \I 1L 1HOMN
5
o o NP H_[IY000\: (4109 1003
H
' HY % = A NMOQ NOILO3S
s ou%mdu o & 1 H3INIO NIV 0
@ ONIM ¥3LNO 1431 — | WS e (N1 € @104 HY) ™
INMOG WOO8 NIvW) i (1NO € 104 HY) g NI 0104 o
NMOQ NOILD3S 1N0 @104 oS > ONIM H3LNO LHON &5
HILINIO NIVIN ONIM ¥3L1NO 14371~ 3 (1NO £ A104 HY) z
g (N1Za104 HY) 1n0 0104 5
4% . NI 3104 ONIM HILNO LHOIE »
(4334 MVA M) / , s
43N38 MYA \_/\& Srom e (N1 Z 0104 H¥) £
i (1n0 Z 4104 HY) NI 0104 8
QUYMNOL o}
1Nno a1o4 ONIM GIW LHOIY m
| ) ONIM OIN L4371 (inozaoiny
(43138 MYA M) 110 G104
4334 MVA ONIM NIV 1431 ONIM QIN LHOIY
QHVMYYIY (LNO | 0104 HY)

e (N1 @104 HY) |\ 1n0 @104
NI Q704
ONIM NIVIN 1437 ONIM NIVIN LHOIM
.H. (NI 1 004 HY)
NI 104

/ AmWn_x‘(O ;<> I.: \ 02_>> NIV .PT_mv_m

H34WYA MYA

AONVH 1431 (M3dWVQ MYA HY)
H3IdNVYA MVA
091-LE10-€90 ‘Nd ONVH LHON

081-1EL0€90 ‘Nd

(H3dWVA MVA HY)
H3dWVYQa MVYA
OZ<I.FI¢_¢

H3UIN3O Y3UINIO
g3s0710 ‘Wooso.LNY a3s070 'WO080LNY
T MYAOLNY A3LVHOILINI TMYAOLNY QILVHOILNI

OMNVEAAH 3ATVA "DIMNYHEAAH SATVA

BOOM CONTROL - RAVEN

M3IAYYIY . M3IA INOY4 .



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

fAsT

®

BOOM CONTROL - RAVEN 3P Boom Sprayer 973P Page 117



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

ISO AUTOBOOM
ISO AutoBoom Without ISO Product Control

ISO AUTOBOOM 3P Boom Sprayer 973P Page 118



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Raven ISO AutoBoom With John Deere Product Control

HARNESS
. ]

1o
2-PIN
— 33192 HC Side

| Uy e,
- e

R = ]
| ——

Fa——

ISO AUTOBOOM 3P Boom Sprayer 973P Page 119



ILLUSTRATED PARTS LIST

Raven ISO AutoBoom With Raven ISO Rate Control

fﬂS T |

Z00-0019-L11 Nid L€ QINDN €7651€9 —I — — -

100-0019-£11 Nid 91 0INON
- oy JC61EY |

N AWM ¥idvOv.
L
[ awsesa s
AOOBOYY & QSN
AND ¥0IvTRIL.
_
_ £96-1210-
W LT
_ .—8-8.0-:__
X g N
1) e |
| e

0
37X
8581£9 318VO Nid 9} Tl ron §n”ﬁﬁx E _|g &

066~ 1£10~511 =~ ¢ _

[ SCC-1L10-611 - 9% oo |

OG- 1L10-511 -~ X

K-1L10-611 = m
WE-1210-511 = 21

01 09 MM OL KM nﬁa en

Page 120

3P Boom Sprayer 973P

ISO AUTOBOOM



fﬂ_sr ILLUSTRATED PARTS LIST

I ERERR
I ;E“"”
I de? '

1
B
B!
o
Be| H
3
|- _
gty
|
| %2
|§;l§ s _ |
b 3: |
3 232 |
: Gii" 8§'|
i
L e e e o i

ISO AUTOBOOM 3P Boom Sprayer 973P Page 121



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

ISO AutoYAW / Fold, AutoBoom, and Raven Rate Control

i
piiiisiiiyg
88
N [
g
=
b3 =
| ?égg
' 2 §3§§
2 2%z
gigg eiéa :
] =3 =) py
| s:_g éégs
"3

631952
SPRANRS

AUTOFOLD, Fast

7
-
%
)
el

'J §;§
i g‘,s
= ¢ ¥
] '
53 i
g58 '
=
E‘A
Scc
| ]

..........

?n

T

150171288
CADLE EXTENSON 6
631700

g
?
e

—m
H .}
4 ‘ EETN ) )
g3t g 0 1 -l ———— T
| D RE- ! —“o o a
o 2gE g 1 5" ] B
ozg*g 55 a | 5 o g . g ik‘ .
=2 2 £ % B E =
L §s§ : : g5 22 saeh I3
| 23 - aiz‘ :g i!‘ér
288 275§ 3= geae 3%
g @ - | 1
] < g.-9§§ o 1 _E>§ gg 1 étn;’( 53
- - 328t e CRIER 33
E 58 i -t 4 sz
ks 528 Y
o " P
i 838 ‘ M.
Bag- 3°° - - H

g

ISO AUTOBOOM 3P Boom Sprayer 973P Page 122



ILLUSTRATED PARTS LIST

fﬂS T |

ISO AutoYAW / Fold, AutoBoom, and JD Rate Control

- .,.. 1S6LES
ane \

: £561£9 WANGD WYA FO0N
e S 1Svi 000N 90-0010-5%0
- 004 08 B
.- ST1-0520-C1 —

R
.

g
- %Mw
l!-m’ ne

-4 SHINS
£5¢2 0001V
Sdvl 331 MO0BALNY - N%ﬂna.m._
"0 ot o
¥04 SHOLIINW 256189
\
I
[
3
|
[

N 3 LNN00 U0

08 WoUYTWISN i
| I0-810-L01

: $561£9 _

\ | \ . | |

N f - | I
, [—®—-
\ G —
\ ®= \ N

\
| 1
| / . |
hﬂﬁ: 0T BS6LES
o Ton 9 6561£9
R00-205L~511 ¥0-005L-511 ~ L3 O
B sa619 ol
_ 0w —
| -
o
! 1981£9 !
| TN MOOS0UY |
WO 08 'nd
N0-0510-1% %
N30 028 1SYS “IOvULN
% |

S 3w TED e 1Lt

NS A

QU

W
SRS XIS Of

OF 1NN 168 0TI 150 O
Q0NN LON INNOA VS0 SDSHOLWS 310N

09 "15v4 0904 "Y0SOuMS ;
S -EL0-EN

Q04 1Sv) WPOuNS

SNE0S NAWE “Ix

S00-0209-L 11

£961£9

Page 123

3P Boom Sprayer 973P

ISO AUTOBOOM



fﬂ_ST ILLUSTRATED PARTS LIST
Py S coitnon:

FOLD BOX ELECTRICAL

Control Console

FAE o

o 5s) (0o
5

«ORIENT SWITCM NOTCHES NOTES:

AS SHOWN IN CRAPHIC £

*USE THE ANGLE VALUES | i 1. USE 1-CABLE TIE TO

SHOWN AS REFERENCE COIL U2 HARNESS
2. NOT SHOWN @

3. cur(23)(@9) & () 10
FIT ON Sw BAT

FOLD BOX ELECTRICAL 3P Boom Sprayer 973P Page 124



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Parts List: Control Console

N2 PART NUMBER QTY PART DESCRIPTION
212-184 2| SCREW 6-32 X 3/8 OVA_HD B|K
2 212-202 2| INSERT 6-32X3/8 BRASS
212D | 2 e ——
| 212-231 2|  SCREW WELDED 1/4-20 X .500
$  213-335 | 2|  WASHER NYLON .257X.875X.060
¢ 214-002 | 3| caBLE TE BLACK 7"
1 219-300 1| BRKT HSNG MONITOR
8  230-057 1| BAG POLY CLR 14 X 18 2MIL W/LOGO
9  232-050 | 2| DECL S/N (SILVER)
10 232-059 1| DECL GOLD/BLK 1.5 X .5
I 250-007 | 3| sSw 106 DPDT 3P MOM SHORT
2 250-013 | 3| Sw TOG DPDT 3P MOM LONG
1B 250-023 6| SW TOG BOOT OPN GRY
B 254-001 1| DIODE D116A2 6AMP
16 255-002 | 25| TRM T-TAP F PO BLU
N 16 255-0p 2| TRM PO F FULL INS 22-18GA
) 7 255-006 | 6] TRM PO F NON INS 20/18GA
1B 255-030 | 2| TRM SPLICE CLOSED END 16-18GA
o 255-070 | 2| TRM PO M/F 14-16CA
2D 255-119 3] TRM PO F INS 16—14GA
2l 255-285 1| TRM SLPICE CLOSED END LRG
2 255-710 1| STRAIN RLF HEYCO .45"-.705"ID, HOLE DIA 1.115"
23 259-005 1| Sw TOG GRIP VNYL RED .187
2 259-015 1| Sw T0G GRIP VWNY B U .187
2% 259-022 1 SW TOG GRIP VNYL YEL .187
%  259-023 1| SW TOG GRIP VNYL GRN .187
27 259-027 | 1| sw Joc GRPP vNvL GRY .187
2B 259-031 1| GRIP T0G WY B K .187"
P boloo| 1 H-1 178"
P 304-751 1[ ZNCL DRILL FP MNTR SW6 F00204
3 314-217 1] HARNESS R B WIRE SERIFS 3 P 8
3 319-769 1 FUSEHO DER PM_ASSY 10A /.5'
35 320-760 | 1| RN 15coN 18GA DTP key A 12p(12)ofp3r(3) 11°

FOLD BOX ELECTRICAL 3P Boom Sprayer 973P Page 125



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Control Console Wiring Harness

]
. L
- > =13
S Elal= =
- z|=|=|w
a 8 x|®
- F1EIE
; ol DAY 0 |4
7 =S =]
w M EIE
BB EEBEE
Lol IS B 51 Y S B
! % “1EIsl=xl=
-7 lel= sS|8|8)2
—S|*|Z|3 A=
I8l 2ISISIE
) M EEEHAEE
b= 5\.4.‘..~ arlla
“l.
e HEHEHEEE
o ) ] Rad s b=l ke B
- |-l |=|Z |
2|, . |
HEEHEEHE [ {
-2 A §
== a
- \ 15 \
-
=|- -

L
)
(28 '

P OuUT pere

ORC /B

FED /FLE

BLU By

3o~ WHT

{— |
— -
— |
— -
—

! -

4 -

& = b
I d (@ £33
| | " o@)) Ez8
g - -‘ © :// ) <=
g &7
\.

FOLD BOX ELECTRICAL 3P Boom Sprayer 973P Page 126



Xi8/Ngd

@zg

1HM/Q3d

NS
ma

1HM/M8

a3y

LHM/NIO

®
b

\_
7P\

N

ILLUSTRATED PARTS LIST

A = NOTCH LOCATION

TS
% o

N—TN—T\

/N
I

R\ 5@(.%%&

N

‘ /™ 7™ 7\
/™
—

[/

X
A A
H 1MOHS WOW df H
o%%anww 90L 10da o&wm‘mamm
a3y ¥MS M8 SMS MRS

b &>

St

Control Console Switch Diagram
x8/0

fﬂS T |

_4]

/i

1

a@»@o

01
Iw de
901 1ddd

NYS IMS
1L 1

Y 2 o W

A A dVaIS
/ / vogl X8
i NOT \ N7
WON e WOW €
£ K g
NIV 1L Y
= e
AVIHOVIA ONIHIM HOLIMS

Page 127

3P Boom Sprayer 973P

FOLD BOX ELECTRICAL



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Parts List: Control Console Switch Diagram

N2 PART NUMBER QTY PART DESCRIPTION
212-184 | 2| SCREW 6-32 X 3/8 OVA_HD B|K

2 212-202 2| INSERT 6-32X3/8 BRASS

22 e ——
212-231 2| SCREW WELDED 1/4-20 X .500

$  213-335 | 2| wASHER NYLON .257X.875X.060

§ 214-002 3| CABLE TIE BLACK 7"

1 219-300 | 1| BRKT HSNG MONITOR
230-057 | 1| BAG POLY CLR 14 X 18 2MIL W/LOGO

4 232-050 | 2| DECL S/N (SILVER)

1o 232-0%9 | 1| DECL GOLD/BLK 1.5 X .5

| 250-007 3| Sw TOG DPDT 3P MOM SHORT

2 250-013 | 3| SW TOG DPDT 3P MOM LONG

1B 250-023 6| SW TOG BOOT OPN GRY

1 254-001 1| DIODE D116A2 6AMP

16 255-002 | 25 TRM T-TAP F PO BLU

N 1k 255-0p 2| TRM PO F FULL INS 22-18GA
) 17 255-006 6| TRM PO F NON INS 20/18GA

1B 255-030 | 2| TRM SPLICE CLOSED END 16-18GA

o 255-070 | 2| TRM PO M/F 14-16CA

20 255-119 | 3| TRM PO F INS 16—14GA

2l 255-285| 1| TRM SLPICE CLOSED END LRG

22 255-710 | 1| STRAIN RLF HEYCO .45"-.705"D, HOLE DIA 1.115"

25 259-005 1| Sw TOG GRIP VNYL RED .187

% 259-015 | 1| Sw T0G GRIF VWY B U .187

2% 259-022 1 SW TOG GRIP VNYL YEL .187

2% 259-023 [ 1| SW TOG GRIP VNYL GRN .187

27 259-027 | 1| sw Joc GRP VNYL GRY .187

2B 259-031 1| GRIP T0G WY B K .187"

2P Bol ool 1 H - x

P 304-751 1[ =NCL DRILL FP MNTR SW6 F00204

31 314-217 | 1| HARNESS R B WRE SERIFS 3 P 8

P 319-769 1| FUSEHO DER PM_ASSY 10A /.5'

35 320-760 | 1| RN 15coN 18GA DTP kev A 12p(12) ofp3r(3) 11’

FOLD BOX ELECTRICAL 3P Boom Sprayer 973P Page 128



ILLUSTRATED PARTS LIST

fﬂS T

Control Console Operation & Pinout

SdiL ONIM

SONIM did

ONIM NIVW

[ G ——

N 150dsNVY) ———

ONIM LHOTY

INIM LIN

e p—

PuNcis — r—— deL-zl NES
punoIy — — dzi¥ RIEIE]
PUNosY — — dE€ ADEY
punIs — — dZh-bh g
piaiy sdil Buim ) 99 dZi6 'dZi-0l dZi-Z dei-t WIS § WIS 8 BI0 § pay (wow) umog
70 = e S S —— (EREEER) anig Hous g
vodsues] sdil Buip %) ) dZi-0L dzl-Z azi-i We ¢ B § poy {wow) dn
D191 SBUIAN dild £0 80 dZL6 'dZi-0L 'dE-Z2 'de-t | WMAIE B WO §IuAmnig B IUWWS | (Wow) umog
70 S oo T — (138) Jejueg ¥oeg HOUS g
podsuel] sBuiAy diig 8D £0 dei-0b de-2 de-b WS 9 WWANTIE B IWAVID (wow)dn
P8l BUA Uiep ) %) dZi-6 dZi-0L dZi 8 dZht UMAIE 8 WS 9 Nid § 1M {Wow) umog
) e e —_— (1248) J3juan pay HOUsS ¢
uodsuel) BUIA\ Uiey V%) %) dZL-0L dZi'8 dZit U5 9 nig 7 UM {wow) dn
umoq BUip 1 R dZL6 dzi0k dZi-g WAIE § WIS 2 YiE/ped {WotL) umog
'Te) =337 ese =rr—— ———— (1218) Jouasy Aeig Buol e
dn Buim 1y (7] dZL-0) dzig W5 § Yigmay {wow)dn
UMGQ Uiep 80 dzi-01 dZi-L WS § WEAUM (Wwowj umog
e) = e S (eis) PWay | MoydA Buorz
dn uey 62 d2Zi-6 'dZi-0b 'dek-L WMOIIE 2 LD 9 XISAUM (wow) dn
umog Buim 1 (%) dZi6 'dZ1-0l 'dzi-9 WIS § WO § Mailio (wow) umog
HO R e (1g18) J9uan uaai) Buo |
dn BUIAA 11 (%) dgi-0l d2i-9 W ¥ Ng/BI0 (Wwols) dn
uonoundy SUOd jue] |SHod dNssald uonRes0T INQ uld SAIM 10H UoRISOd YAIMS |10]0D J00g | ‘'ON Yy2IIMS

Q A3Y »019-9080-00L '8 £04+-9080-00L

Page 129

3P Boom Sprayer 973P

FOLD BOX ELECTRICAL



[T

ILLUSTRATED PARTS LIST

HYDRAULICS

Hose Assembly Descriptions

HOSE 15T | 2% CUT QTv.
PART#  DESCRIPTION 't UEN Rbq. | FUNCTION OF HOSE
2-NV12-
520048 gy 4 | HYDRAULIC TIPS
6801-10-10-
610102 NP 1
6400-8-10-0-
610060 el 1
FDMA4R17-
FONSON | 4FUX- 14" | FST. | F90 | 87 | 1 |BLOCKTO MAIN LIFT
4FJX90M
FDM FDM8R17-
600039-11- 8FJX- 12" | FST. | Fa5 | 30 | 2 ;'IEGEHTT?L'\;?'TN LIFT
ZN 8FJX45M
STAUFFAG-2 52 | TUBE CLAMPS
FDM600039- | FDM4R17- \ MAIN WING FOLD
o el | 4 | FST | ST | 100 | 2 | MAT
FDMA4R17-
PO | 4FUX- 14" | FST. | Foo | 100 | 2 | mWINGFOLD
4FJX90M
FDM600039- | FDM4R17- \ BLOCK TO
1A-ZN 6MIX-4FJx | V4" | MST.| FST. 11321 4 | ARDLINES
FDMA4R17-
FONSO0N39 | aMx- 14" | MST. | Foo1 | 132 | 4 | pP-OFK (D
AF JX90M
FLIP WING
FDMP603 | FDMP603 124 | 4 | oo NoRes
BREAKAWAY WING
FDMP604 | FDMPG04 162 | 4 | CYLINDER FEED ON
MAIN WING
FDM600039- | FDM4R17- \ HARDLINE HINGE
3A-ZN sMIX-6MJX | V4" | MST.| MST 12751 2 | 5sE
FDM600039- | FDM4R17- . HARDLINE HINGE
4A-ZN 6MIX-6MJX | /4" | MST. | MST | 31 1 2 | hosE
HYDRAULICS 3P Boom Sprayer 973P Page 130




ILLUSTRATED PARTS LIST

[T

HOSE 157 2ND
SIZE END | END

CUT QTY.

LEN REQ. FUNCTION OF HOSE

PART# DESCRIPTION

FDM600039- | FDM6R17- . TILT CYLINDER
14.7N ety | 38 | FST | FST | 112 | 1 | Ll
FDM600039- | FDM6R17- .
12.ZN e e | 38" | FST. | FST. | 118 | 1 | TILT CYLINDER LEFT
BREAKAWAY WING
FDMP605 | FDMP605 203 | 4 |goEATEy
HARDLINE TO
PN E I | 44" |MST.| FST. | 24 | 2 | CYLINDER
FEEDBUTT
HARDLINE TO
T | eead™ | /4" | MST.| FST. | 26 | 2 | CYLINDER
FEEDBUTT
HARDLINE TO
FDM600039- | FDM4R17- .
SAZN ehseaa s | 4" | MST.| FST. | 32 | 4 | CYLINDER FEED
ROD
FDM600039- | FDM8R17- . #80-
TooN- | amxanbe | 12" | FST | F597 | 340 | 1 | BLOCK FEED
FDM600039- | FDMB8R17- . #80-
16-zN | sFuxz-emBoz | /% | FST | minG | 3%0 BLOCK RETURN
FDM8R17-
FD|\4|$_020£39- 8MBO- 172" gﬁ\% gﬂ% 200 PC VALVE FEED
10MBX90
FDM600039- | FDM10R17- . [ #s0-
18-ZN | 8MBO-10FJxF | 2" |RiNng | TST- | 216 PUMP RETURN
FDM8R17-
| 8FaxaoMz- | /2 | Foo |0 25 PC TOPUMP
10MBOZ

Hydraulics, Decals, and Brackets

ITEM PART NO. QTY. ‘ DESCRIPTION

1 610136 4 #4 JIC CAP NUT (RAVEN HYD YAW ONLY)
2 610104 1 #6 JIC TO #4 FEMALE JIC (RAVEN HYD YAW ONLY)
3 610072 1 #8 JIC - #6 JIC REDUCER
4 610071 1 #8 JIC UNION CROSS
5 530001 1 1/4" X 1/4" MALE CONNECTOR
6 530004 1 1/4"X1/4" MALE ELBOW
7 530014 7 1-1/2" EPDM GASKET

HYDRAULICS 3P Boom Sprayer 973P Page 131



[T

ILLUSTRATED PARTS LIST

ITEM PART NO. QTY. ‘ DESCRIPTION

8 530143 1 \1(;\;\4/1 OI\'/I\IFI’;))(3/4 FPT REDUCER BUSHING (RAVEN HYD
9 530019 4 2" EPDM GASKET (RAVEN HYD YAW ONLY)
10 530100 5 g‘NFLF\’()FLANGE X 1-1/2" HOSE BARB (RAVEN HYD YAW
1 530105 1 \2(A\|j\l/3c))(N2|_Y|;P MANIFOLD COUPLING, 45° (RAVEN HYD
12 530102 1 \Z(ACVUEINE\(())RT 2" SP REDUCER FLANGE (RAVEN HYD
13 530076 2 2" MANIFOLD X 1-1/4" HOSE BARB
14 570125 1 5 GALLON SQUARE TANK YELLOW
15 630020 1 ACCUMULATOR, 85 CU IN
16 610002 1 ADAPTER JIC #4 X JIC #6 FEMALE
17 590248 1 BEARING 1" ID, 1-1/4 OD X 1" (RAVEN HYD YAW ONLY)
18 530281 4 BUSHING 1.250D X 11D X 1"L (RAVEN HYD YAW ONLY)
19 631701 1 CABLE ADAPTER YAW CTR C REVERSE
20 540002 2 CLAMP, 2" FULL WORM SCREW (RAVEN HYD YAW ONLY)
21 540001 1 CLAMP, 2" STD WORM SCREW (RAVEN HYD YAW ONLY)
22 540016 4 CLAMP, STAINLESS 1-1/2" #24
23 590017 3 CLIP, HAIR PIN
24 610079 1 CONNECTOR #40ORB X #6JIC (RAVEN HYD YAW ONLY)
25 620079 2 CYLINDER 3.0 X 16.0 HD
26 620077 2 CYLINDER 40THC18-175 (RAVEN HYD YAW ONLY)
27 800135 2 DECAL 973P SILVER
28 800006 1 DECAL DANGER ELECTROCUTION HAZARD
29 800106 4 DECAL DANGER-STAND CLEAR
30 800021 3 DECAL FAST SPRAYERS LOGO BLK/GRN
31 800024 1 DECAL REAR LIFT CYLINDER VALVE
32 800002 1 DECAL, CAUTION W/ YELLOW STRIP
33 800007 1 DECAL, DANGER CHEMICAL HAZARD
34 800013 2 DECAL, DANGER CRUSHING HAZARD
35 800005 5 DECAL, UPENDING HAZARD
36 800009 1 DECAL, WARNING OVERHEAD HAZARD
37 | 90SAFCHWF 1 FC HAND WASH FAUCET ASSY

HYDRAULICS 3P Boom Sprayer 973P Page 132




fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Hydraulic System for Product Pump

Parts List: Hydraulic System for Product Pump

1 2-NV12-12SAE 2 HOSE TIP

2 PA600040-20B 1 HOSE PRESSURE TO VALVE

3 610086 1 HYDRAULIC FITTING 6801-8-10
4 610099 PC VALVE 13GPM

5 PA600039-17 1 HOSE PRESSURE TO PUMP

6 610106 1 HYDRAULIC FITTING 6400-10-10
7 610102 1 HYDRAULIC FITTING 6801-10-10
8 1

PA600039-18 HOSE PUMP RETURN

HYDRAULICS 3P Boom Sprayer 973P Page 133



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Cylinders & Flow Divider, Puck Yaw

16 15 14 13 12 W‘J

HYDRAULICS 3P Boom Sprayer 973P Page 134



[T

ILLUSTRATED PARTS LIST

Parts List: Cylinders & Flow Divider, Puck Yaw
| PARTNO. | QTY.  DESCRIPTION

ITEM

VENDOR NO.

1 T06805-08-06 610035 2 | ADAPTER 80RB X 3/8" FPT90°
2 TOBV3 610036 2 | BREATHER 3/8"MPT
3 T06801-04-08 610029 8 | ADAPTER 8ORB X4JIC
. V647053 620043 2 | CYLINDER 5 16 WELDED, PRIVIARY FLIP
NS MI649096 SEAL KIT
6 620056 2 | CYLINDER 3 X 12, TILT
NS 620276 SEAL KIT
7 6801 610030 4 | ADAPTER 80ORB X6JIC
. MI675418 620075 2 | CYLINDER 3 X 16 WELDED 1.75 ROD (2014 )
NS 649209(RK30WR-175TSS) KITSEAL
9 T06402-08-08 610083 1 | ADAPTER 80RB X8JIC
10 16654 2 | TUBE ACCUMULATOR MOUNT
11 630020 1 | ACCUMULATOR 80 CU.IN.
12 T064000808 610013 2 | ADAPTER 80RB X8JIC
13 MI645710 620031 2 | CYLINDER 3 X 16
14 T06805-08-06 610035 2 | ADAPTER 80RB X 3/8" FPT90°
15 TOBV3 610036 2 | BREATHER 3/8"MPT
16 | TO2650-08-08-08 | 610071 1 | CROSS 8JIC
17 T02406-08-06 610072 1 | ADAPTER 8JIC TO 6JIC REDUCER
18 T06500-06-06 610023 1 | ADAPTER 6JIC X 6JIC90°
19 T06402-04-06 610079 1 | ADAPTER 60RB X6JIC
20 AFMPV14SAE 500000 1 | VALVE 1/4 TURN X 40RB
21 TO64000604 610007 1 | ADAPTER 40RB TO 6JIC
22 TO64000406 610008 2 | ADAPTER 60RB TO 4JIC
23 | AFFD50458DN22 | 630022 1 | BLOCK HYDRAULIC FLOW SPLITTER
24 T06602040404 610026 5 | ADAPTER RUNTEE
25 FV273-017 630036 | OPT | CARTRIDGE OPEN CENTER CONVERSION
26 FV305-023 630037 | OPT | COIL OPEN CENTER CONVERSION
n | rosomus | woms | | SATIERcoRe s eruicen o e
o | o IE Ve o epusced o TN
29 T064020606 610113 1 | ADAPTER 6JIC X 60RB REPLACES ITEM 27
30 TO64000606L 610103 1 QEE)’QE/IEES#‘EKA( 280'22 FONG STEM
31 TO64000404 610035 2 | ADAPTER 4JIC X 60RB
HYDRAULICS 3P Boom Sprayer 973P Page 135




ILLUSTRATED PARTS LIST

fﬂS T |

PECIFIC

~
o

PRAYER MODEL

-
-

NORAC Hydraulic Valve Block

3P Boom Sprayer 973P Page 136

HYDRAULICS



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Parts List: NORAC Hydraulic Valve Block

1 W400-6-6 2 HYDRAULIC COUPLING - MODEL SPECIFIC

2 44897 1 FILLER CAP WITH 6 ORB PORT

3 104827 1 K|/||Y(E)|I;(§\[EJJLIC FILTER ELEMENT, 3000 PSI IN-LINE 10
4 44896 1 FILTERINSERT

5 104998 1 O-RING 5/8 X 0.420 ID X0.103

6 44923 1 VALVE BLOCK 2 STATION CLOSED CENTER

7 104943 3 HYDRAULIC CHECK VALVE C-10-2

8 44928 2 ORIFICE INSERT 0.047

9 104944 2 CHECK VALVE CARTRIDGE C-10-3S

10 103381 5 PLUG 4MBP

18 105723 1 HYDRAULIC VALVE 12V

19 100739 8 HEX SOCKET CAP SCREW 10-24 X 2"

20 105948 4 COIL NUT & O-RING FOR NORAC #10599 & 105723
21 105926D 4 COIL 12V FOR NORAC #10599 & 105723

21 105927 4 COIL 12V FOR NORAC DIN

22 103312 2 MALE ADAPTER 6MB-6MJ

23 104369 2 PLUG 6MBP

HYDRAULICS 3P Boom Sprayer 973P Page 137



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS

— _
O ) !Q S
D Y -

(F ¢ © n
- b =
N o 5
- © gy =
i —
L e I o
1T : ‘W et
- ] SN-E-JACH e
= B --—f e —
- u‘\csForeoss
————— 38 @5 C4 For 80-100’

] n 2 I:) ” =
_____ _{:m w‘ 2 L 8 6 0
oXoXoXo,

@ @ — — — — — Existing Lines

Parts List: NORAC Auto Height Boom Control Hydraulic Schematic
UC4+ & UCS
ITEM PARTNO. QTY. DESCRIPTION

o 105538 , | TEEADAPTER - 4FJXR >
4AMJT ‘ »
FO3 104632 2 | TEE ADAPTER 8FJXR 8MJT k’@‘&

FO4 103312 4 MALE ADAPTER - 6MB 6MJ w

FO5 104369 2 PLUG -6MBP &
ORIFICE INSERT .047 IN
FO6 44928 2 ONE WAY .

HYDRAULICS 3P Boom Sprayer 973P Page 138



fﬂ_ST ILLUSTRATED PARTS LIST
Py S coitnon:

Hydraulic Control Valve

OB O OB O OB

PARTS LIST
N2 PART NUMBER QTY FPART DESCRIPTION
1 210-D38 2 FTG 640B—HHP—B/HOLL HEX PLUG MO
2 210-127 1 FTG 640B—HHP—6/HOLL HEX PLUG MO
3 210-390 2 FTIG 6801-B-8/E—MJ—MO ZINC NICKEL PLATED
4 219391 5 FTGC B400—4—6/S—MJ—MA ZINC NICKEL PLATED
5 210—-392 2 FTGC 6400—6-65 R.D47/S—-MJ-MO ZINC NICKEL PLATED
6 210-393 2 FTG 6400-6-6/5—MJ—MO ZINC NIC PLATED
7 232-050 2 DECL S/N (SILVER)
8 232-058 1 DECAL FASSE BLK/GOLD 1"X 75"RND CRNR
9 253—046 9 COIL HYDAC 0312600 DL DSTCH RECPT.
10 253—593 1 COIL H/F 4304112E—-10 INTG DEUT DTR 12V ZENER DIODE
11 270-D93 1 MANI S14153—4 BCIR AL RV
12 273-008 1 CART SV10—-40-0-N-00
13 273-D12 1 CART CP10—20
14 273-058 1 CART H/F RVI0—22A-0-N-NC—-35-30
15 273-D77 9 CART HYDAC WSD8W-01-C-N-0

HYDRAULICS 3P Boom Sprayer 973P Page 139



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Hydraulic Control Valve Wiring Harness

H 0w
aég . @\é Egi
: Blalula — £ 31
& HHEEE | G 4 a8
ok aLEEEENLLECE .@1 i
2|8 g%sgggssggs e B
}e :?‘ m’—§§ § .
o R o~ -
HEEEECEEEREEE —
A e l
AREEEREEEREREREREE |
AECCECECCEEEEEEEEE J,LE H—
L | S
e
%9 ?I-i ?M—G—." ?
E:] > ~ =0 RED/WHT e
m@; : :‘@z—(m so:tnm " g
o= =2 o 10 son.‘u:.nmm —
DI = A e mem
MDD = d0e e amern
OIS 2 Ao e )
® é cg 1
| -
&l |
Sl s
1 by
i ¢.- '.,,BE :/@ a
; o g“j St
EL: == Aoe S aag
DED: = 35e e e it
DED: 2= Ao o
(] 1= W Arm————

B)| D == g—um——

HYDRAULICS 3P Boom Sprayer 973P Page 140



ILLUSTRATED PARTS LIST

fﬂS T

(dn

INTWR)

dnN ONIM

1711 1) L0 1430
NMOQ

(NMOG L1L L)
1L NMOO
LN
IEER

(NMOQ

(b LNO &
1NO 0704 ONIM
H3LNO L1437

(1 NI dIL)
NI Q104 ONIM
¥ALNO L4

(4 LNnO QW)
1No

Q104 ONIM
QIW L437

(L NILQIW)
NI Q104 ONIM
QIW 1437

(LNO 4104 L)

WOOSE NIVIN)
dN NOILOIS
H3UIN3O NIVIN

NIV 1437

(N1 @104 1)
NI 0704 ONIM
NIVW 1431
(43134 MVA M)
43N3y
MVYA
QYYMYO4
(¥3N3dnva I“..“

INIJWYQ
ONVH 1437

(4317134 MYA MY)
43N3y
MYA
QUYMYY3Y

Trailer Manifold Connections — 1ISO YAW

1N0O 0704 ONIM

(dn

WOO08 NIYW)
dN NOILLO3S
H3LINIO NIVIN

(dn

L1711 1M)
dn ONIM
LL LHON

(NMOQ
LI1L 1Y)
NMOQd
L1711
LHON

(NMOQ Woo8
NIVW) NMOQ
NOLLO3S
H3LNIO NIVIN

(2 LnO dIL)
1NO 0104

ONIM HILNO LHON

(ZNIdIL
NI Q104

ONIM H31NO LHON

(Z Lno aw)

1N0 Q104 ONIM

QIWN LHON™

(ZNIaIW)
NI Q704 ONIM
QIWN LHON

(LNO 0104 LHON)
AN0O 0104 ONIM

NIV LHON

(NI 0104 1y)
NI 0104 ONIM
NIV LHOIY

(Y3IN3dWVA HY)
Y3INIJNVO

ONVH
1HON

3P Boom Sprayer 973P Page 141

HYDRAULICS



[T

LIGHTS

ILLUSTRATED PARTS LIST

Blue Lights

Parts List 28750: Blue Lights

1 28940 1 PLATE, RH SPRAY LIGHT BRACKET
2 28942 1 PLATE, LH BLUE SPRAY LIGHT MOUNT
3 28949 1 PLATE, PROX SWITCH MOUNT
4 596101M 10 BOLT, HH 1/4-20X3/4 GR5 MAGNI
5 596235M 12 NUT, CENTERLOCK, 1/4-20 MAGNI
6 632121 1 PROX SWITCH, PARKER
7 740057 1 HARNESS, BLUE SPRAY LIGHTS
8 740058 2 LARSEN BLUE LED SPRAY LIGHT
LIGHTS 3P Boom Sprayer 973P Page 142



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

Lighting

Parts List: Lighting
ITEM  PART NO. QTY. | DESCRIPTION

1 596848M 1 BOLT, 1/4 X 2" GR5 MAGNI
2 596235M 1 NUT, CENTERLOCK, 1/4" MAGNI
3 596249M 4 WASHER, LOCK, 5/16" MAGNI
4 590229 4 BOLT, 8 X 20 MM 8.8ZP
5 740073 1 SAFETY LIGHT WIRING HARNESS
6 740024 2 AMBER WARNING LIGHT
7 740025 2 RED TAILLIGHT
8 740031 1 LIGHT MODULE

LIGHTS 3P Boom Sprayer 973P Page 143



fﬂ_sr ILLUSTRATED PARTS LIST
Py S coitnon:

fasT

Fast Ag Solutions

®

4130 Commerce Boulevard
Windom, MN 56101

1-800-772-9279 Toll Free
1-507-427-3861 Voice
1-507-427-3030 Fax

https://fastagsolutions.com/

820073 3P Boom Sprayer 973P Page 144


https://fastagsolutions.com/

	Warranty Registration
	Warranty Inspection Report
	General Information
	Table of Contents
	FRAME & WINGS
	Wing Rest
	Parts List: Wing Rest

	Wing Rest, John Deere 8RX
	Parts List 36250: Wing Rest, John Deere 8RX

	Wing Rest Case
	Parts List 23785: Wing Rest Case

	Interior Pivot, Parallel Links
	Parts List 20135TC: Interior Pivot, Parallel Links

	ISO Yaw Center
	Parts List: ISO Yaw Center

	Puck Yaw Center
	Parts List: Puck Yaw Center

	Main Wing
	Parts List: Main Wing

	Flip Wing
	Parts List: Flip Wing

	Breakaway Wing
	Parts List: Breakaway Wing


	TANK & PUMP
	1 Gal. Foamer Tank
	50 Gal. Rinse Tank
	Parts List 99RT50973PT: 50 Gal. Rinse Tank

	Pump ACE 205-304
	Parts List 550025/550054: Pump ACE 205-304
	Parts List: Pump ACE 205-304

	Pump ACE 205-304 PWM
	Parts List 550035: Pump ACE 205-304 PWM

	Pump ACE 255F-304 & 255F-304 PWM
	Parts List 550055/550056: Pump ACE 255F-304 & 255F-304 PWM

	Pump ACE 750
	Parts List 550018/550050: Pump ACE 750

	Pump ACE 750 PWM
	Parts List 550044: Pump ACE 750 PWM

	Pump Hypro 9306
	Parts List 550045/550046: Pump Hypro 9306


	PRODUCT PLUMBING
	Boom Plumbing Cleanout options
	Parts List: Boom Plumbing Cleanout options

	Capstan Boom Recirculation Option for Fast Track Tanks
	Parts List 36270: Capstan Boom Recirculation Option for Fast Track Tanks

	Boom Shutoff, Gauge Plumbing
	Parts List: Boom Shutoff, Gauge Plumbing (*FOR 3 BALL VALVES)

	Cross Assembly
	Parts List 90SACROSS/TRUSS: Cross Assembly

	Wet Boom Quick TeeJet Nozzle Body
	Parts List: Wet Boom Quick TeeJet Nozzle Body

	Wet Boom & Brackets
	Parts List: Wet Boom & Brackets

	Motorized Control Valve (MCV1-1/2”)
	Raven Flow Meter (631801)
	Raven Flow Meter and MCV
	Parts List: Raven Flow Meter and MCV

	Banjo 2” Full Port Flow Meter
	Parts List: Banjo 2” Full Port Flow Meter

	Electric Shut-Off Flow Back Ball Valve (2014 & Prior) Red Indicator
	Parts List: Electric Shut-Off Flow Back Ball Valve (2014 & Prior) Red Indicator


	PRODUCT ELECTRICAL COMP.S
	Pressure Transducer
	Parts List: Pressure Transducer

	Harness 3-Ball Valve Control - 631930
	Raven CR7
	Parts List: Raven CR7, Non-Deere ISO Controller
	Parts List: Raven CR7, Non-ISO Tractor
	Parts List: Raven CR7, Deere ISO Tractor

	Raven SCS450 Console
	Parts List: Raven SCS450 Console

	Control Harness 115-0171-085
	Control Harness 115-0171-086 (6’) or 115-0171-129 (12’)
	Harness Extension 115-0159-856 (12’) or 115-0159-857 (24’)
	Cable 10-Boom 115-0171-314 (24’)
	Cable Adapter 6- to 10-Boom - 631889
	Fence Row (optional)
	Parts List: Fence Row (optional)

	Single Fence Line, Display Control
	Parts List 27360: Single Fence Line, Display Control

	Single Fence Row, Toggle Switch Control
	Parts List 27362: Single Fence Row, Toggle Switch Control

	Dual Fence Line, Display Control
	Parts List 27361: Dual Fence Line, Display Control

	Dual Fence Row, Toggle Switch Control
	Parts List 27363: Dual Fence Row, Toggle Switch Control


	BOOM CONTROL - NORAC
	NORAC Auto Height Boom Control UC4+
	Parts List 631902: NORAC Auto Height Boom Control UC4+

	NORAC Auto Height Boom Control Harness
	NORAC Auto Height Boom Control Extension Harness - No. 4465103
	NORAC Auto Height Boom Control Sensor Cables
	Item C02: 44668 – Sensor Branch Cable
	Item C02B: 44664 – Cable UC4 CAN Node Dual
	Item C03: 44656 – Valve Cable (Variable Rate)
	Item C13: 44658-19 – Main Interface Cable
	Item C12: 44658-20 – Wing Interface Cable

	NORAC Sensor Brackets
	Parts List 99NOR120132PRTB: NORAC Sensor Brackets

	Severe Terrain Kit UC4/UC5
	Parts List 99NOSTK: Severe Terrain Kit UC4/UC5

	UC5 NORAC Kit Layout
	Parts List: UC5 NORAC Kit Layout, Network Cable
	Parts List: UC5 NORAC Kit Layout, Valve Cable
	Item C20: 43240-01B – Cable UC5 Interface Tilt DT
	Item C21: 43240-07B Interface Main DT (With Aux 1 & 2)


	BOOM CONTROL - RAVEN
	PowerGlide Wiring Schematic
	PowerGlide Hydraulic Block
	PowerGlide Wheels
	PowerGlide Solid Axle
	PowerGlide, PowerGlide Plus, or UltraGlide Touch Down Bracket
	Parts List 34922: PowerGlide, PowerGlide Plus, or UltraGlide Touch Down Bracket

	PowerGlide Plus Wiring Schematic
	PowerGlide Plus Hydraulic Block
	UltraGlide Hydraulic Schematic
	PowerGlide Plus & UltraGlide Valve Replacement Parts
	Sensors
	UltraGlide Mounting Parts
	Parts List: UltraGlide Mounting Parts

	Raven XRT Wiring

	ISO AUTOBOOM
	ISO AutoBoom Without ISO Product Control
	Raven ISO AutoBoom With John Deere Product Control
	Raven ISO AutoBoom With Raven ISO Rate Control
	ISO AutoYAW / Fold, AutoBoom, and Raven Rate Control
	ISO AutoYAW / Fold, AutoBoom, and JD Rate Control

	FOLD BOX ELECTRICAL
	Control Console
	Parts List: Control Console

	Control Console Wiring Harness
	Control Console Switch Diagram
	Parts List: Control Console Switch Diagram

	Control Console Operation & Pinout

	HYDRAULICS
	Hose Assembly Descriptions
	Hydraulics, Decals, and Brackets
	Hydraulic System for Product Pump
	Parts List: Hydraulic System for Product Pump

	Cylinders & Flow Divider, Puck Yaw
	Parts List: Cylinders & Flow Divider, Puck Yaw

	NORAC Hydraulic Valve Block
	Parts List: NORAC Hydraulic Valve Block

	NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS
	Parts List: NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS

	Hydraulic Control Valve
	Hydraulic Control Valve Wiring Harness
	Trailer Manifold Connections – ISO YAW

	LIGHTS
	Blue Lights
	Parts List 28750: Blue Lights

	Lighting
	Parts List: Lighting



